PARTS CATALOG NO.A1123

NOTE: This Parts Catalog replaces the previous issue No.

1123 which is obsolete and should be discarded.
—-‘\_,
- 4

CASE & AND 442

co TRACTORS
|
|
b
! f—"
e T T——
% PRICE 75 CENTS
—‘\v

A e

CASE COMPANY

Racine, Wisconsin, U.S.A.



Left Hand View of Case 222 Tractor with Opf%%i #ydraulic Lift

@&%

Right Hand View of Case 442 Tractor with Optional Hydraulic Lift

L )



PARTS CATALOG NO.A1123

CASE 220,222 AND 442 COMPACT TRACTORS

R\

RACTOR MODEL AND B

il

o

. o e N
S S\ / 3 .
I8 A1
B } - & 4
i > /e
& |
B ~
1 d
’ S / 3
7, el | ¥ i)
Sy 4 g F

{S@)SPECIF ICATION NUMBER

%\
S

SERIAL NUMBER

(ENGINE MODEL, SERIAL AND

~

C
TRACTOR Mo%g@f/slomﬂom ENGINE MODEL DESIGNATIONS
N
220 TRACTOR C 14610 K241 A Engine
222 TRACTOR C 14611 K301 A Engine
442 TRACTOR C 14611 K301 A Engine

When using this catalog, notice the reference to serial

Serial Numbers

numbers of various components noted here and listed in

the ""description' copy By referring to correct serial num-
bers, proper parts identification will be assured.




GENERAL INFORMATION

Iindexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

Illustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Indented Descrip %o

Indented paits in the descriptive list areapart of th

The quantity shown in the '""Number Required" col
chine except where parts are 'indentedin descripti
number required for the preceding assembly or s

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserte o their respective
Parts Books as -.«o\- & received. Failure
to do so will %\o fusion and defeat the

purpose of t -m\\)

ding assembly or sub-assembly.

e number of parts used on a ma-
~In this case the quantity shown is the
Sembly.

REF. PART NO. & ION REQ'D
A 55159 CYLINDER ar steering . .......eoeeceessen 1
28 A 56208 rear cylinder . . . . . .. .. ... ... .. .. 1
29 A 55956 justing, socket assy . ... ... et 1
30 A 55957 AT S)socket ball, .. .o\ v vveeeeee e 2
31 A 56210 -80cket . ... .. e 1
32 A 56209 SAT - SOCKet SDTANE « o v v v v e oo e eeenneennen 1
33 G 45175 G et ASSY -socketassy. ... .....c it 1
16- 836 BOLT - 1/2"x2-1/4"N.F.hex. ... ... .ccecve... 1
34 132- 104 @ PIN - cotter, 3/16" X 3™ . . . . . . it it it 1
35 A 55889 STUD - ball,socket & cylinder .. ........ ¢ 2
36 13- 410 BOLT - 1/4" x5/8"N.C.,hex, . ... ... ............ 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .. . ittt eennsnn 4

Terms "Right Hand” and "Left Hand”

"Right Hand" ‘and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.

I

W



ALPHABETICAL INDEX
ENGINE SECTION

220 & 222 442

Air Cleaner. « « » s s e s s o a oo oo 5
Battery «..¢.c..ceeeca...51-53
Belt, Starter-Generator. . .......17

Breather, Crankcase «........ - 7
Camshaft « ¢« e e o s s s e s s sssosas 7
Carburetor « « - c et e e v oo eeecnse 19
Connecting Rod « « - . .. I |

Crankshaft + « o e e oo v v v
Cylinder Block ++ e s v coeaeesasld
Cylinder Head + « ¢ e o s ¢ ¢ =« .o
Electrical System « -+ s ¢ ¢ s 4
Engine Block & Attaching

Parts .. cceevecoccess 13-15
Exchanger, Heat .............35
Exhaust System « ¢ e s vovvveeees 5
Fan ¢ c e s e e et e e v o v ecceneaal

Axle’FrOnt...................

Axle, Rears - v v st v ee v oo vesnnn ...33
Baffles & Shrouds « » + e« e v e e e v v @ {e 17
Brakes ¢ ¢ o s ¢ a0 o ¢ s 6 0 6080 aooe N
Decals » c ¢ v e 0o e 0o e ooasoess .

e e e e a4l

Electrical System + ¢+ ¢« - -« «ee.0.51-53
Fenders: « « e ¢ e o e 000000 (s teee e e 2l
Frame: « c ¢ o ¢ e 0o 0 0 0 oo @ e s e s e e 45
Grilles « o e o e s 00 st oo s \d))e e n v 0o +s00e4h
Hitch e o e e oo veeee . ¥
HOOd « o ¢ ¢ e e oo oeocosesocsccsccsccsescses 45
HydrauliCs « « s e e e eoeecsevencsaconans 35
Coupling, Pump Drives -« « s s s o s s s o0 +s.39
Hoses, Lines & Fittings «+ ¢ e csovsee s 35
Motor, Hydraulic Drive« « « « « s s o s e c o o+ .41
PUMPp: e s ¢ e s e s evonsnscnossecesneasldd
Valve, Controle e o s c e oo vveoooeenoos 37

Page

220 & 222 442

Filter, Breather « ¢ « e v e v v e v v s v o 7
Flywheel - ¢ ¢ ¢ ¢ c ¢ e s e 0 s s s ease+13
Fuel Strainer « s « s ¢ ¢ ¢ s ¢ o e e 00221
Fuel System -+« ¢« .. 3 |
Gasket KitsS ¢ « s e o s ¢ e e v 0 0 u «..13
GOVEernore « » « « « » v s ers el
Muffler « « « « « terces e s e §
OQil Pan s « ¢ ¢ o s o o s v 0o seeees13
Piston +«+ e s e v s cesassveseees. 9
Pulley, Clutch « -+ - ... eseseaeadf
Spark Plug « « e cocoecenen P 3 |

Starter-Generator Ge s e 49
Tank, Fuel: » « (N8 We oo e v e 21
Throttle Link ¥ e eeoseanas 17
Valves - - @
\\o

R SECTION

Hydraulics (Continued)

Valve Control Linkagee........ .
Implement Lift Lever « « e ¢ v e 00 v 0 v
Instruments - « « e c o e e o nr e eseoece
Models D8 & D10 Wheel Weights . . . . .
Model F26 Three Point Hitch « + s ¢ ¢ 4
Model F27 Three Point Hitch Adapter. .
Model F22 & F24 Sleeve Hitch: ¢ s o ¢« »
Model F18 Counterweight Brackets -
Model F11 Shaft Drive PTO ¢+« s + s «
Model F30 Hydraulic Lifte » ¢ ¢ e ¢ s+ ¢
Pul]_eyClutch..................
Seat, Operator's. 4 o 6 s e 0 e s 0 a0 s
Steering Wheel & Gear .« .v oo v o0
TOOLl BOX o+ 0 s8¢0 0ceeceeesocseee
Transmission » ««« s oo e eeeeeese
Wheels, Front & Rear. .. ..eooee.

Page






OO =T0U i Wb

O DO =

CASE 220,222 AND 442 COMPACT TRACTORS 5
AIR CLEANER
REF, PART NO. DESCRIPTION REQ'D
KOA235100 AIR CLEANER ASSEMBLY &« c ¢ c ¢ e ¢ ¢t ¢t e s s nocssosssssns 1
129- 409 NUT -WinZ 3/8"NC v v v veveneenoronnnnonns e 1
KO 275341 GASKET - 2ir hOrn « « « ¢ ¢ s e s e s s s s s s s 0 s o s e c e e e e e o 1
NSS COVER - air cleaner (Order KOA235100) .. ... cveeuenen 1
A 70090 ELEMENT - aircleaner, ., .. ... .. ccueeeeeeceecanns 1
NSS BASE - air cleaner (Order KOA235100), . . v v v v e oo oo sees 1
177- 94 SCREW - fillister head 10-32 x 5/16" . . . . .. v o v et o v eoveenn 3
195- 512 WASHER - plain 3/16" . & v v ittt e e vnnnn ceversseee 3
KOA 536 WASHER - COPPEL & o v« s o s e ot s s osssooossnsonsssssss . 1
EXHAUST SYSTEM
C 12071 MUFFLER - exhaust ...... <® ...... et e s e cene e 1
C 10372 GASKET - exhaustpad.... @ P ce e eresl
61- 510 SCREW - 5/16-18 x 5/8" SO@ Vs 2

Printed in U.S.A.

April 1969






"

CASE 220,222 AND 442 COMPACT TRACTORS 4

CRANKCASE BREATHER

REF. PART NO, DESCRIPTION REQ'D
1 25- 104 NUT-1/4"NC HeXx ¢ v v e o v oocoecescocencse sessernss]
2 92— 4 LOCKWASHER-1/4"--------'--‘-------- ......... e 1
3 KO 275220 STUD -=valve cover « » === e s coeee e s e s e s s e s v ey
4 KO 275143 COVER - valve « « ¢ « « « LI T S T S N P R I IR |
5 KO 231032 SEAL -breather » « c « c ¢ ¢ s e c e e e e e s s s v sssassencesssass 1
6 KO 235048 GASKET - breather plate e s e s e 0 s s 080 s R 1
7 KO 235118 FILTER - breather « « « « s« o« s« ceeres s s s s e .1
8 KO 235117 BAFFLE -breather c « c c e c e c c c e c e o asasaconsscocaes e 1
9 KO 235047 REED - breather s « « « « « T T S . 1
10 KO 235631 PLATE - breather« + « s ¢ s o « « e e e e s es e -
11 KO 275144 GASKET - vValve COVEr « ¢ e s s e e s s e s v nososaes s e e e e eas 1

220 CAMSHAFT AND VALVES

14 KO 235826 VALVE = eXhauSt « ¢ e e e s et e o et o eneecenanancensens .1
15 KO 235008 VALVE - intake. « « o o 0 0 o« = U, et et s e aaeannn 1
16 KO 230170-S INSERT - exhaust valve seat . . cescar e ean I—T
17 KO 235007-S GUIDE -valve:s e e e e e o e eaas N e ¢ 6 accecencononna 2
18 KO 235011  SEAT - valve Spring. - « « - - » ..... .. 2
19 KO 235010 SPRING = valve . e e e oo oo (e ad e e ittt eennneenas eres 2
20 KO 230011 RETAINER - valve SPrillg. « 53/« ¢ e s e s o 4« st ececccnannee 2
21 KO 240013 LOCK - valve retainer 5 <> ............ s s s es e st aass 4
22 KOA235327 LIFTER ASSEMBLY. et s e s s s e e es s enaeaane 2
23 NSS SCREW - tapp ....... c bt et et e s oo 1
24 NSS LIFTER - val¥e e 3)e e o e e o s ¢ = & T |
25 KOA235646 CAMSHAFT ASSEMBIY ¢ ¢ ¢t ¢ c et e cveceeccennnocceneas . 1
26 KO 275066 SPACE aft 005" oo u s crv e s Ceeeeeana UAR
26 KO 275067 shaft 010" ¢t e e e e n s sees2s0s0s UAR
27 KO 235053 = PIN/=cCamshaft. « « v ¢ s 6 0 0 oo - ct e es e st e s s eeeeean 1
28 KO 232770 > atlng ........................ seseal
29 KO 230265-S akevalveseat . . . c.ocee.. T |

37 IVE - exhausSt « « c e e e e e oo e oo s eecosossassasecessos i
38 ALVE = intaKge o e s o« s e e s s e s s asssnsensnssosnssasseass 1
39 INSERT - exhaust valve seat » s s o e 6 s s s s s 8 0 o & st s s s eccsna 1
40 GUIDE -valves s c e s e e e e s s 000 ae e e e s s e e «e e 2
41 SEAT - valve Springe « s o o o s s e s s eneaansnasonnoccncas 2
42 SPRING - Valve @ 2 8 6 8 & & 6 6 686 68 066 508006086 s e ees 2
43 RETAINER - valve spring .« « .. - . creees ceec e enea o 2
44 KO 240013 LOCK - valveretainer « « « « e ¢« e e e e e v neene cees e 4
45 KOA235327 LIFTER ASSEMBL Y. ¢ ¢ e et e coeeveseccncsnsocncccnas 2
46 NSS SCREW - tappet adjusting e « « + « o s 0 0 s & s se e s cssacneas 1
47 NSS LIFTER - valve ««.c.c.a s e s e e cr s r s er e .1
48 KO0OA235646 CAMSHAFT ASSEMBLY .« cc e v v c s e s eecrrras 1
49 KO 275066 SPACER - camshaft, 005" « ¢ « ¢« e e ¢t e eenencannnas UAR
49 KO 275067 SPACER - camshaft, .010" « « ¢ o e 0t v e e veenonsosnas UAR
50 KO 235053 PIN-camshaft.....c.c0ie ittt eneennnns 1
51 KO 232770 SPRING -actuating « « « « e s s s v oo snsnonsnssseesasnsnse 1
52 KO 230265-S INSERT -intakevalveseat.......veeveeeees ce e 1

Printed in U.S.A, April 1969






REF. PART NO.

WO -1 U Wb =

[ =]

ot e e b e ek e e et
T DG G U DD

18

NSS
KO 235287
NSS
NSS-
NSS
KOA235611
KO 235004
KO 235572
NSS
KOA235139

KO 235003
92- 6
KO 236611
NSS

KOA235569
KOA235571
KOA235616
KO 235288
KO 235289
KO 235290
KO 235573

K0A235139-10

KOX 379-6
40035
W 5063-8
KOA235711
KOX

286-15

CASE 220,222 AND 442 COMPACT TRACTORS L2 )
220 CRANKSHAFT,.PISTON — CONNECTING ROD
DESCRIPTION REQ'D
PISTON AND ROD ASSEMBLY (Std, size)**** s s ceceee MR |
RING SET - piston (For oversize, see item 16) = =+« <« -+« ++1
RING-topcompression"""""" ......... seeq
RING - 2nd compression (Includes expander) =« <+« s+ o«
RING - oil (Includes expander)s » =+ e+ s o e v ssecesens °1
PISTON ASSEMBLY (For oversize, see item 15) ¢+« «+ o« + -1
RETAINER - piston pin « +++cceesooeacacenn cesees?
P[N-piston ........... I R R R 1
PISTON:® ¢ » ¢ 06 606 v4 Cecseseeae e B
CONNECTING ROD ASSEMBLY (For undersize,
seeitemla). .............. " * e e s s s st seeeecs e 1
WASHER_Special L T v e
LOCKWASHER ¢ * * v+ 0 s 0 0esoeccosasennsens ceses?
SCREW - cap, connecting rod ¢ EEEEE s s o e e 2
ROD_connecting.....-.. ............... cevee]
PISTON ASSEMBLY -~ .010" oversizes » =+ cccs oo caas 1
PISTON ASSEMBLY - ,020" oversize{ e+« sreeense]
PISTON ASSEMBLY - .030" oversizié s Pe e s e teeeeroen. ve]
RING SET - piston .010" oversi tecaeass tesseen 1
RING SET - piston ,020" overgizes Jp « -+ - - seee sesssen]
RING SET - piston .030"ver% R R |
PIN_piston’.O()s"ove . ® % 4 e v e s 08006000000 aen 1
CONNECTING ROD ASSEMBLY - .010" undersize » » =+ + o o« « + 1
; >N cescscncanan .o ceaaee]
Gttt s e r st ecanscscsenn eveee?d
mp Collplmg) R R R e 1
............. cersesssenssenan]
6" x 1-3/4" (Flywheel)« + + + « « crresacs]
nkKshaft front « » c e v e e s e e s e e s v 0 00 evacses -1

KOX
KOX
KOX

Printed in U.S.A.

271-30
25-88
119-14

April 1969



10




Ll

222 AND 442 CRANKSHAFT,.PISTON — CONNECTING ROD

CASE 220,222 AND 442 COMPACT TRACTORS

REF, PART NO.

OOO-JD kW=

P e e N S Sy WO
COO-IJNOOOUCINWN O

NN DNNDN
[0 7 U

Do
=]

NSS

KO 235889
NSS

NSS

NSS

KOA235827
KO 235811
KO 235803
NSS

KOA235828
KO 235003
92- 6
KO 236611
NSS

KOA235865
KOA235866
KOA235867
KO 235890
KO 235891
KO 235892
KO 235868

KO0A235828-10

KOX 379-6
40035

W 5063-S

KOB235949

KOX 286-15
KOX 271-30
KOX 25-88
KOX 119-14

Printed in U.S.A.

DESCRIPTION REQ'D

PISTON AND ROD ASSEMBLY (Std. size)+ s ++ccceeoe.n LI |
RING SET - piston (For oversize, see item 16) -+« «c o 1
RING - top compression --------------- LRI |

RING ~ 2nd compression (Includes expander) « « « « « + « eeal

RING - 0il (Includes expander)e « « ¢ e e ¢ ¢ v ¢ s o oo v soeae- 1
PISTON ASSEMBLY (For oversize, see item 15)c ¢ ¢ o v o s v v« 1
RETAINER - piston pin . ¢ e c e e eeenen. ceiesnesas
PIN-piston...cceeeeeees ¢t s e eesesensans e ns 1
PISTON. .. .:veeeesen P e e eeseas e e seceanana 1
CONNECTING ROD ASSEMBLY (For undersize, see item 18). ...1
WASHER - 8pecial. « o ¢ e c ot s s s st vtoncocsancoces 2
LOCKWASHER « + ¢ s e s e encesense e teeacscerenens 2
SCREW - cap, connectingrod ........ serersesenes 2
ROD-connecting « « e s s s s ¢ e 6o enennoccessaconces 1
PISTON ASSEMBLY - .010" oversize «..... se s s anse PP |
PISTON ASSEMBLY - ,020'" oversize . ....ecc... R |
PISTON ASSEMBLY - ,030" oversize.{(*\\¢ ¢ s e c e s e e s s e awos 1
RING SET - piston .010" oversize. . Veeesnoens esesenl
RING SET - piston .020" oversizef s\l ¢ e s e s e s e s e caueas .1
RING SET - piston ,030" oversij e teesstenscccananas 1
PIN - piston .005" oversi @ ......... s e s e s el
CONNECTING ROD ASS =—010" undersize « « « e« « e v o« .1
OIL SEAL - crankshaft e, S
BEARING ~ crankshaft Dall\} ¥ ¢ v c e e s e s s e e o e o s s e e
KEY - 1/4” Sq- X 3/ Coupling) R EEEEEE IS .1
CRANKSHAFT. . Do ) S cessecsacssensl
KEY - flat 1/4" "x1-3/4" (Flywheel)e « c ¢ e e v e e e .1
OIL SEAL - c#a LA 5 o) ¢t R 1
WASHER - B 8™« s s c s e aoesoococcess c et e e P |
NUT -sp ANSden 5/8" NFe e o s s o vsseasececsnncnss 1

April 1969

1"



12




13

CASE 220,222 AND 442 COMPACT TRACTORS
220 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO, DESCRIPTION REQ'D
1 KO 271077 BOLT - cylinder head (Length 2-1/4') + + « s+ .. ceciacecaann 6
2 KO 235175 BOLT - cylinder head (Length 2-1/2") = = « e e« .« teree e .+ -3
3 KO 270889 WASHER - cylinder head bolt « «« « « - » R I -9
4 KO 235656 HEAD - cylinders « « « e e « e e v 0 o s et tactet e I |
5 KO 235810 GASKET -heads » » « e s s s s o s cre et e Ceretacaaasan 1
6 KOA235747 DIPSTICK ASSEMBLY « ¢ « e c oo s s avees cere e B |
7 KOA236303 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearings and plate). . « « . - . . 1
8 KOA235737 BLOCK ASSEMBLY - cylinder, stripped (Std. bore) « . ...... 1
9 KO 230170-S INSERT - exhaust valve . ..... . ces e .ol
9A KO 230265-S INSERT - intake valve seat ,...eeovevueos I |
10 KO 235007-8 GUIDE - valvee ¢ « c c s s s s s s 0o e s e s e en s e ]
11 KO 235125-S SHAFT - stub, GOVErNOYe c « c + s s s s s o s sveseass ce e e |
12 KOX 293-4 BEARING - needle, governor shafte « + ¢ ¢ c e e e e v vt i 1
13 41- 18 PLUG - eXpansSiOne. » s » s s s s s s s s s 66 s s ossocosscsnsaaas 1
14 113- 206 BOLT - 3/8" x 7/8" NC hex plated « .« ... ceeireanean vee..d
15 192- 21 LOCKWASHER - 3/8" plateds « + e e s o s 0 0 ¢ v v - |
16 KO 235025 GASKET - camshaft cover « « « + « D L I I IR P R 1

17 KO 235026
18 192- 19
19  113- 6
20 KO 235353
23 KO 235950

24 192- 21
25 115- 204
26 C 14399
27 KOX 379-6
28 40035

29 KO 235797
29 KO 235070
30 205- 27
31 KO 235815
32 192- 21
33 113- 207
34 KOX 271-30
35 KO 235818

COVER - camshaft gear- - « <+« .« .. SN |
LOCKWASHER - 1/4" plated « « « <0 Ve e et eenenann. .. d

BOLT - 1/4" x1/2" NC plated: « A0 % e 0 o« o o s s ces s e s 4
GASKET - 0il pan«« « « « « « « ..... ces oo .1

BASE - 0il pane « = ¢ « « o0 s » A eeesl
LOCKWASHER - 3/8" RN Gt e e cecsesoncean 4
BOLT - 3/8" x 1" NC h 3. G ceerene . .4
PLUG-oildrain-g-@ ................ S |
OIL SEAL - crankshaff fear« « « « ¢ s s 4 » T 1
BEARING - cra 11.... .......... s s s s eesed
GASKET - shinj;Jea plate, 010" . .. ... ... .... s ees e 6
GASKET - shi ) L s s e s e s e ¢ e ceccccscsca UAR
PLUG - : inghole -«e-v-coe... c s e resssansas .1
PLA (Can use KO235815) ¢ - - c e e e et e cnecccnns 1
F -3/8"p1ated ....... s e e s e e T
"X 1" NCplated « o - et ereeereceeencnones .4
- crankshaft front « «ce¢ oo 000 S et re s aans 1
EEL ¢+ vt ceeteccccacanssacns s o v cs e ees .1

36 195- 545 C ASHER - special, plated - -« c « e v v e 0o ane teree e 1
37 KOX 119- NUT - special, Marsden 5/8" NF- « ¢ e e e e et e e nvnenaecnnss 1
38 SHAFT - front drive stub« .. ... cer s e s ana et cacaanaen 1
39 LOCKWASHER - 3/8" plated cceseconessaa ctecsaana .4
40 BOLT -3/8"%X1-1/4"NChexX - ceveeconccccacns crs e .4
41 KEY - 1/4" Sq. X 3/4"« v v 0 esuan . 1
42 STRAP - lifting « « « « « - - Creee e, et e 1
43 C 14398 NIPPLE - oil drain extension « « « s « ¢« c v oo o u crers e RS |
44 C 14906 GASKET - plug, 0il draine - « ¢+ + e ¢ e e e e e e neneenacsnnaaan 1
45 KO 235165 KIT - engine gasket and seal ...... I Cee e 1
46 KOX 271-30 SEAL - crankshaft frontoil « « « « « o o o . .. terse e NP |
47 KOX 379-6 SEAL - crankshaft rear oil .. ... D T T T T 1
48 B 59393 GASKET - fuel strainer bowl « « « « ¢ v v o o o tetss et eeeen 1
49 KO 220174 GASKET ~ breaker COVErs - s o e s s e c e o s e s n s s esessssal
50 KO 235048 GASKET - breather plate - .....cccceeveeea.n e e eee .1
51 KO 275144 GASKET - valve COVEr « s ¢4« e e e csaasas Gt e et e e 1
52 KO 235025 GASKET - camshaft gear cover ........ cesesena eesaal
53 KO 235353 GASKET -o0il pan - ¢« o e ettt ti et nceceecnceaness .1
54 KO 235757 GASKET - shim, bearing plate, .010" ......... seseees.B
54 KO 235070 GASKET = shim, .010". . . ... .......... cessesseess UAR
55 KO 235810 GASKET -cylinder head . « « « « e e e s e v et eeeennecasssn 1
56 A 72108 GASKET - fuel pump flange . v v o ¢ o o 2 4 « cesssssans ee.al
57 A 72100 GASKET - carburetor flange . . .« c c e cveeevooenennn .1
58 KO 275341 GASKET - carburetor air horn . .. .. .o ceeeeecoeaasaes 1
59 KO 235057 GASKET - 0il pan (Not used on this model)e « s s ¢ s e e s auoasl

Printed in U,S.A.

April 1969



14

—




CASE 220,222 AND 442 COMPACT TRACTORS

15

222 AND 442 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION REQ'D
1 KO 271077 BOLT - cylinder head (Length 2-1/4") v e ceeenenaaanan, 6
2 KO 235175 BOLT - cylinder head (Length 2-1/2™). + .. ... e s e P
3 KO 270889 WASHER - cylinder head bolt « - .- - - R AL I A B +- 9
4 KO 235820 HEAD - cylinder . . . « « o oo« . cesses s esnsesns el
5 KO 235810 GASKET -head ......... csersesasn et e s ot ecsecann 1
6 KOA 2357417 DIPSTICK ASSEMBLY 4 ¢ c c e s e e s asecssssansnscsocscsocs 1
7 KOA 236293 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearings and plate) « « « - . - « 1
8 KOA235952 BLOCK ASSEMBLY - cylinder, standard bore « -« .cccccoeee 1
9 KO 230170-S INSERT - exhaust valve ... .cccscne I ) ceenel
9A KO 230265-S INSERT - intake valve seat. . « v o v ¢ o s 0 v o » e e s s s s e s 1
10 KO 235007-S GUIDE -valve « ¢ v ¢ s s 0 o & s s e et e s e e s s e s e oo 2
11 KO 235125-85 SHAFT - StUDEOVEINOr <« e cceceesecaannscnnsnnonsoesns 1
12 KOX 293-4 BEARING - needle, governor shaft « . . .. ceeseeseasesenn 1
13 41- 18 PLUG - expansion .« « « « » - e e esaseccnen st ecaeees 1
14 113- 206 BOLT - 3/8"x1-1/4" NChexplated «ceeecerevecacannsa 4
15 192~ 21 LOCKWASHER - 3/8" plated « « « « « « . . cesseesanass .o 4
16 KO 235025 GASKET - camshaft cover. . . . . . st e i s s r s e . R |
17 KO 235026 COVER - camshaft g€ar « « s o o v s e s a o svoocosascnasoncs 1
18  192- 19 LOCKWASHER - 1/4" plated - « « « s 4((\\¢ v cecvceecoenn- .. 4
19  113- 6 BOLT - 1/4" x1/2" NC plated. . S8\ v e ees.n s eeseranna 4
20 KO 235353 GASKET - o0il pan « . « s ¢ s » .o st et e e s e cacnn o 1
23 KO 235950 BASE -o0ilpan . e e s v s 7 N 1
24  192- 21 LOCKWASHER - 3/8" ted@ ............. PP
25 115- 204 BOLT - 3/8" x 1" NC af@ e s e esess e s et s ansanas .. 4
26 C 14399 PLUG=0ildrain. . . o 0\ ¢ « s s e s c e ccscsaasnoncesass 1
27 KOX 379-6 OIL SEAL - crankshaft réaY ......ccccccceencccocccccas 1
28 40035 BEARING - cra l...... csesneas cessssasases 2
29 KO 235757 GASKET - shim gplate .010". .. ...t eesennn eeesb
29 KO 235070 0" ittt e reccanssesoasoaanecsaes UAR
30 205- 27 ing hole . . . ... ceiesesssnas ce e . 1
31 KO 235815  PLATE ~Dbeadilg « .« oo et et s soesacsasessnes 1
32 192- 21 RAY 3/8"plated o o o o v e e et eiecnenenns coe. 4
33  113- 207 3¢8™ x 1" NC plated . .... Ce et ansnaas ceess e 4
34 KOX 271-30 OI] A, - crankshaft front o+ v o o e s s s e v e e s o a s eeacoasese 1
35 KO 235818 @3 Gt eeeeeeeetee e 1
36 195- 545 WASHER - special, plated. « « « c s e 000 s s crsaeese e 1
37 KOX 119 @JT - special Marsden ...... cresressernnns . R |
38 KO 23595@ HAFT - front drive StUD « « « ¢ o ¢ e s e e et e e s onecncacccns 1
39  192- LOCKWASHER - 3/8"plated « « « « ¢ e e s e s 00 v ennn ceeeaa oo 4
40 113 % BOLT - 3/8" x1-1/4"NC hexplated +«cveeeececrccoansens 4
41 W -3 KEY -1/4"8Q. X3/4™ « v e e ettt et eranacncenes . .1
42 48 STRAP - lifting ..... Ceeieeas . Ceeceenea . ee 1
43 C 4398 NIPPLE - o0il drain extension + . c«eeceeesececcecssenns 1
44 C 14906 GASKET - plug, oildrain . .. e v vvecen e ceesirataanas 1
45 KO 235165 KIT - engine gasket and seal - + « e et s v e v v annonons I |
46 KOX 271-30 SEAL - crankshaft frontoil ..... e s et ses e re e 1
47 KOX 379-6 SEAL - crankshaft rear 0il. . . . - ¢ ¢ s s e et e et e n e oeces 1
48 B 59393 GASKET - fuel strainer bowl. . . « « t e e e e e e e v eeennen N §
49 KO 220174 GASKET - breaker cover .. ... .. ceseavnns i e s e ool
50 KO 235048 SEAL - breather......... s s et esan e s s e neseesene 1
51 KO 275144 GASKET = vValve COVETr @ 4 « s e e s o s s soeesccscsccccsss 1
52 KO 235025 GASKET - camshaft gear cover........ e eeaesases eesl
53 KO 235353 GASKET -oilpan....... Gt csaise s esesase s eenl
54 KO 235757 GASKET - shim, bearing plate, .010" . . ... ..0cceecennn 6
54 KO 235070 GASKET - shim, .010" . .. .. ..t eeeenceenn ces UAR
55 KO 235810 GASKET - cylinder head + .. ... .. ceeeens ceees e 1
56 A 72108 GASKET - fuel pump flange .. ...cceeeoessncancasss 1
57 A 72100 GASKET - carburetor flange. ... e o e o0 ssas cees .1
58 KO 275341 GASKET - carburetor air horn « « « e e v e s s s a0 c o e -
59 KO 235057 GASKET - 0il pan (Not used on this model) « s e o g0 0 0o 1

Printed in U.S.A.

April 1969



16




CASE 220,222 AND 442 COMPACT TRACTORS 17
BAFFLES, SHROUDS AND CLUTCH PULLEY

REF. PART NO. DESCRIPTION REQ'D
1 C 10492 DEFLECTOR - engine air. « « e e e s s ¢ = = &« s ees e e eesesl
2 192- 19 LOCKWASHER - 1/4" plated . . . . . et eet et
3 113- 6 BOLT -1/4"x1/2" NC hex plated « « - - - « R e
4 KO 235955 BAFFLE - cylinder head ............. chesecencscne .1
5 KO 235368 BAFFLE - carburetor side air. . . .« .t ottt ettt e vt cnnnnn 1
6 KO 235207 PULLEY - starter......ccuoceeeecsesacsancncnocesans 1
7 KO 235052 SCREEN - blower airintake .. ... 0cvveeeeseescvacsssl
8 195- 515 WASHER - 1/4"plated . v v v oo v e eecevceecsceeococoacas 4
9 192- 19 LOCKWASHER -~ 1/4"plated . . . . . e v ecenceccencancnas 4
10 175- 436 SCREW - 1/4'" x 5/8'" NC truss head Phillips, plated . ....... .4
11 KO 235951 HOUSING - DlOWEY 4 4 « e e o oo s aoeososcscsssnacscscsaos 1
12 113- 2 BOLT - 1/4" x 3/4" NC hex head plated ....... ceseeseas.d
13 192- 19 LOCKWASHER - 1/4" plated . . ... ... |
14 KO 235054 BAFFLE -cylinder .. .ccoceveevenneas e e eaesanensas 1
15 C 14152 CLUTCH ~pulley. « « c s s s v osnsssee T |
16 C 10312 SPACER -short .. ...aceeeeceee e |
17 C 14494 FAN- engine. . o o s et e ot s e ceseosencaseccncsocnancs 1
18 195- 104 WASHER - 3/8" plain. .. ... s e s ssasesssass s eseeal
19 192- 21 LOCKWASHER - 3/8". . ¢ it st et e e ssoncesanssonssns 1
20 115~ 208 BOLT - 3/8" x 3-1/2" NC hex (Fo clutch) « o ¢« v« R |
21 C 14345 BELT - drive, starter, generato BT |
22 C 12603 CHANNEL - deflector, . .... . .................... 1

CHOKE.THROTTLE \& OVERNOR
<

34 C 13848
35 C 12224
36 C 12187
37 C 14506
38 111- 1
39 192- 18
40 129- 17
41 KO 235494
42 15- 420
43 195- 515
44 25- 104

45 KO 235496 G-BOVEIMOT . .. ... iotsososnsonnsnsosna R |
46  192- QDCKWASHER B . S 1
47 KOX ASHER -thrust .. ......¢.c0ciieeececnceenns P |
48 KO 27 WASHER WAVY o v e e cete s s s e e s e et s e st e s s s 1
49 KO CLAMP -swivel, Wire , ., . v v e e et s et v et eeenesecnnccns 1
50 K 6 LEVER - speed control ............................. 1
51 85 SPACER - speed controlbracket ., ......... 0o, 1
52 K 5084 BRACKET -highspeed stop . ..ot ittt cncenncncennas 1
53 129- 37 NUT - #10-32 hex . .....c00s s e ee e scaas e 2
54 192- 18 LOCKWASHER - 3/16" plated . ... cvveveecnnccscacnans 1
56 A 10326 JOINT -ball. . ...veenscescanccoasnsns s e es s 1
56 KO 235277 ROD - throttle. . . . .. v a v v v s s e naan et e cs e e ases e 1
57 KO 235278 RING ~ retaining, throttlerod. . . « v« . o v e ce e v et i 1
58 KO 235476 BUSHING - governor cross shaft ........cccceveeenen 1
59 KOA235256 SHAFT ASSEMBLY - governor CroSs . « « .« s s s st s s s e 1
60 KOX 293-4 BEARING - needle governor shaft . ..........cccccce.e.. 1
61 KOA235743 GEAR ASSEMBLY =~ ZOVEINOT. ¢ s e o « ¢ o s e s o naavococeccsess 1
62 KO 235125-S SHAFT -governor stub. - « « s c e c s e v ncsssceosass I |
63 KOX 25-55 WASHER - governor stoppin..... e i s es s een ceasens e 1
64 KO 231355 PIN - governor stop. .« cceecececavscesns ceaeaena I |
65 KO 235900 BRACKET - throttlecable . . . .. v s e i it vnenesnsnenasessl
66 KO 235603 CLIP-bracket .. ..o venereonccnns C et et 2
67 KO 235680 BRACKET -choke cable ,..coeeeveeess s s e s e ac e e 1
68 175- 430 SCREW - #10 x 3/8" NC fillister head .......c0veeeenann 1

Printed in U.S.A. April 1969



18

————————— ey

—

Y

W



L]

CASE 220,222 AND 442 COMPACT TRACTORS 19
A72073 CARBURETOR

REF. PART NO, DESCRIPTION REQ'D

A 72073 CARBURETOR ASSEMBLY » »* s v vcrccevoccnccncecccns 1
1 A 72093 SPRING - idle screwtension ««--crcceccvecccceccns. 1
2 A 72092 SCREW - idle adjust * =+ r*+ccssceccrenns I |
3 A 72077 JET ASSEMBLY - high speed and idle adjust « « « « s « o ¢+ = o« 1
4 A 72076 SPRING - idlejet ¢ e e a0 e v o Ceessssesscsstes e 1
5 A 72099 SCREW - adjusting (Lean-rich) « « s c e e o e v v e v evsn ceeeed
6 A 72098 SPRING - Lean-rich adjust screw - - ...c.ccccceacae.. 1
7 A 72079 PIN - carburetor float « « « e s caceccovsnsoenees |
8 A 172078 FLOAT ASSEMBLY: ¢t ¢ s e s s s aseasassaacacosssasscas 1
9 A 72080 BOWL - CAIDUTELOr e « e « ¢ ¢ e e e oo cooecoacacocecaceaes 1
9A A 72083 GASKET «~bOWL SCTeW « ¢ ¢ o « s e s s a « » s s eesecs e s acns 1
10 A 72084 NUT AND GASKET ASSEMBLY -bhowl « s cccscceececnan 1
11 A 172103 KIT - carburetor repair « « e = s s o e v eececececaccccccnn. 1
12 NSS INLET NEEDLE AND SEAT ASSEMBLY « = =« o=« =« =« ceel
13 NSS GASKET - carburetorbowl ring c+secesecsscsacrssranns 1
14 NSS GASKET - carburetor hOwls « « e e s e c s e e e e s o s v s oasoease 1
15 A 72083 GASKET - bowl screw » « « « = « « e e s e b e e s e s s e e s 1

FUEL PU

1 KO 230675 KIT - fuel pump for

NSS

NSS

NSS

NSS

NSS

A 72108
KO 236387
NSS

NSS

NSS

[2- 1 WV

E, 5%
%)
&

Printed in U,S.A.

SPRING = fuel pu
VALVE - - « - (7=

\
PRING - diaphragm - ---- -
ASKET - valve ===+« - .-
GASKET - fuel pump mounting

April 1969



20




CASE 220,222 AND 442 COMPACT TRACTORS 21

FUEL SYSTEM

REF, PART NO. DESCRIPTION REQ'D
1 A 72073 CARBURETOR ASSEMBLY (Repairs, page 19). - « « o« = . .. "
2 A 172100 GASKET - carburetor flange « « e . e eceeecenccceccsocsos .1
3 C 10678 ELBOW - fuel pump and carburetor....... L
4 214- 251 CLAMP - hOSE€e e s s s s s s s s s s s s enoensnnsnscse ereseasccdd
5 C 15007 HOSE - carburetor 5-1/4" ¢ ¢ e vt s e e e e eeeenocnssconnaan 1
6 192- 20 LOCKWASHER - 5/16" ¢ ¢ e e s s s vooscsesssssss et anese?
7 113- 103 BOLT - 5/16" X 1" NCheX eceeeocscoocccccncsanes eo e
8 KOA235845 FUELPUMP- (10 H.P.model) 220 - « - c c s v et et e e v v eeenns 1
9 71- 410 SCREW - 1/4" x 5/8'" NC fillister head «...... R A
10 193- 60 LOCKWASHER - 1/4" e e v v evnnnn C e tee e .. 2
11 KO 275341 GASKET - Qir hOTNe = ¢ « ¢« ¢ s c e s e s s 0 6 s s s s s assosessoasasoa 1
12 KOA236205 FUEL PUMP - (12 H.P. model) 222 and 442 « -+« e ccececvcenn 1
13 A 72108 GASKET - fuel pump mounting - « « e e o e e e a0 v R I |
14 C 10657 ELBOW ASSEMBLY -fueltank « s s e s s s s s o s s s 08 0068400 el
15 C 14157 CLIP -fuel linE « + o ¢ e « ¢ o s e e e s s s s e s s s s s s s sseseseeasnse 2
16 C 13415 HOSE - fuel line 46" ¢ « ¢ + ¢ ¢ s e e s s e s scesasaccsssccscsa 1
17 C 13411 TANK - fuel ¢ v e oo v s s ass . Tt
‘18  C 11529 CAP - fuel tank (Includes 1nsert) N iiececrsrr e 1
19 C 11545 INSERT - fuel Cap « « « o v o o/m000e"s e o s o & c et s e st esane 1

1 C 14250
2 C 14513
3 C 14126
3 C 14127
4 175- 400
5 192- 19
6 129- 101

C 13345
7 C 14536
8 C 11635 e e e e e aereaenean .
9 C 13373 @ AN - SEaAt e o ¢ o e e 0 0t s s ceeoeaasssescossacsensssscs 1
10 C 14900 SCREW - #10 x 3/8" Spin-LoK « « « o s « + + » tiiiectaeaaab
11 195- WASHER - 1/4" plain s s v v s v v cvons crrrereenenren .2
12 C BRACKET - hinge ................................ 2
13 111 BOLT -1/4" x5/8" Rd. Hd. Sq. Nk, «.... c e eccccccnaean 2
14 13- NUT -10ck 1/4" NChexX ¢ e escevavee crees e sasesasnnse?
15 C 534 BUMPER - s€at «« s e o e veceeencsenencncaannnacasns 2
16 15- 836 BOLT - 1/2" x 2-1/4" NC hex (442)e «c e o s e s ssasoaas e
16 15- 852 BOLT - 1/2" x 3-1/4" NC hex (220 and 222) « s e s s s e e aeee?
17  15- 816 BOLT -1/2"X1"NC hEX s s s e eevacancncrsonorsnoanssns .2
18 92- 8 LOCKWASHER = 1/2" 4 sttt v v e s sscssnoncsssanasncsas 4
19 C 14258 LEVER - shift. . .. ... PN c e Gttt et et e e 1
20 353- 157 SLEEVE -lockpin ... evaesue c et esescss e ceeeeal
21 C 14517 SPACER - cushion . + + e e s e e e e 0 s » c s e es e P |
22 C 141728 GRIP-shiftlever .. ...t it et ittt erteennancensenas 1
23 111~ 349 BOLT - 3/8"x2-1/2"NCRd. Hd. SQ. NK. = v v e v vveenenn eeoaol
24 C 14645 SPACER -seathinge .. .vccteneeeeeeeecencsscaananse 2
25 129- 103 NUT -3/8"NC heX Z.P. ¢« e e v e et esaceosnsconsctsencnnn 2
26 C 11942 SPRING -shift lever, . ..\ .. ceeeeeeeeeeceencacsoacnase 1

Printed in U.S.A, April 1969



22

S




CASE 220,222 AND 442 COMPACT TRACTORS

PULLEY CLUTCH & LINKAGE

REF, PART NO, DESCRIPTION

1 C 10487 KNOB - lever ..........................
2 C 14152 CLUTCH - PTO (Repairs, page 25) s+ » s s s e e e s e
3 C 14224 ROD - clutchcontrol »***rsvssreer e

4 C 14225 RETAINER -clutchrod +«++ccccceececeen

5 132- 48 PIN - cotter 1/8" X 1" ceeeeocsccocons

6 C 10312 SPACER -~ fan, Short s+ e e esvcereononnnvonns

23

REQ'D

* 2 s 0 00 8 0

HYDRAULIC RESERVOIR MOUNTING

Printed in U.S.A.

lol..l..ll.....

1 C 14240 SUPPORT - reservoir mounting-R

1 C 14241 SUPPORT - reservoir mountirig .

2 187- 1251 SCREW - 1/4" x1-1/4"

3 192- 20 LOCKWASHER - 5/16"

4 129- 102 NUT - 5/16'" NC hex Z cean i
5 C 14690 CUSHION - 0il reser#g

6 C 14246 BRACKET - heat

7 113- 118 BOLT - 5/16"

ermoxmting ...................
N heXZ.P.n-nn-c--c-cno-n-cooo-

April 1969

..1
n--o-ooo.coo-ooounul
.o 4

head, Phillips, Z.P. ...



24




CASE 220,222 AND 442 COMPACT TRACTORS 25

C 14152 PULLEY CLUTCH

REF, PART NO, DESCRIPTION REQ'D
1 C 14994 YOKE ASSEMBLY - clufch ¢+ =+ ccs s ceencccecccecen, 1
2 C 14293 CAM * * 2 ¢ oo e o s o ecsnscccseascasssnsnssssscssosos 2
3 C 14295 BEARING - CAI® * * * * *** "5 sacccssesonsssssosesns 1
4 C 14296 SPRING - 102ds » ¢ # ¢ s s s s sseesnnensssnnssonetenennse 2
5 C 14297 RING - retainer: « = c o o ¢ 2 o c e ot s e s st 0 essoseoccscsassscs 1
6 C 14291 DISC - friction liner- « + « « ¢« e s e v ettt ittt it ie i o e o 1
7 C 14292 PULLEY -+« -- I I I ter it et 1
8 C 14294 BEARING - camand pulley = - s == s e e o v oo eenons 2
9 C 14288 SPACER - .010" c e v s s s ot s assossssssness s e seseessacs UAR
10 C 14283 HUB AND PLATE ASSEMBLY ¢ ¢ = ¢« ¢ s s s s s s s v e oo osoenn <1
11 C 14290 SPACER = .050™ « ¢ oo oveenoencnannnnenaoanananans 5
12 C 14287 WASHER - Spring s+ s s oo e es o esuenn S e s e res s s ce e 4

Printed in U.S.A. April 1969



26




CASE 220,222 AND 442 COMPACT TRACTORS 27

STEERING GEAR

REF. PART NO, DESCRIPTION REQ'D
1 L 15282 CAP - steeringwheel . . . .. ......... S e e et eacnnanean 1
2 A 70058 WHEEL -steering « « « ¢ e v v e v v e nn.. c s e et e et e 1
3 25- 1510 NUT -jam 5/8"- ¢ v e vt vvnuenn Gt et eeeess e S |
4 C 14194 SHAFT - Steering . & v v v v o v oot s nsnoeanoceeensen eeeel
5 C 14197 SUPPORT ~ steering gear «. v v v v v v e enueoe- S eesansaease 1
6 C 14200 PIN - PivOt o v v oo v et e eeeeneennnnn. e R |
7 C 14201 WASHER - shim . ..., it innneennennns -
8 129- 148 NUT - jam 3/4"...... e s e s e s et et st ce e .. 1
9 G 49048 WASHER ... .. ..i'tienerenneonnnnna c et e et e 1
10 192- 20 LOCKWASHER - 5/16" Z.P. ............ B |
11 115- 103 BOLT - 5/16" X 3/4" NCheX . .. voveeeeenennnnnn. eeeeal
12 C 14990 GEAR - steering . ......... 1
13 0O 5904-AB RING - external retainer 1
14 A 30881 WASHER, ¢ttt vevtennnnmnnennnnconnn .1
15 115- 106 BOLT - 5/16" x1-1/4" NC hex . .o 3
16 92- 5 LOCKWASHER - 5/16" . . ......... 3
17  25- 105 NUT - 5/16" NC heX. oo v evesenn 3
18 C 14343 WASHER = WavVy .« .coeeeeceens 1
19 C 12126 BUSHING - flanged nylon S |
20 219- 404 FITTING-Iube . « v s v v v .. A 2
21 111- 131 BOLT - 1/4" x 1-1/8" NC &d. @q NK. ooeieennnnnnnnn, 2
22 193- 57 LOCKWASHER - 1/4" ¢ Rt% et e reeeet it 2
23  129- 101 NUT - 1/4"NC heX Z. P o e e o e e v e oennvennenn ceenel
24 C 14515 LOCATOR AND NEUTR ETY SWITCH ASSEMBLY ...... 1

Printed in U.S.A. April 1969






CASE 220,222 AND 442 COMPACT TRACTORS
220 AND 222 FRONT AXLE

REF, PART NO, DESCRIPTION REQ'D
1 C 14129 AXIE - front ¢ ¢ « c o e c e o e s e s s e s v eococccococnscassass 1
2 C 14128 SPINDLE - lefthand « « « ¢ e e ¢ e e s ¢ 0 cncececcocccnecsesse 1
3 Cc 14131 SPINDLE - right hand - -+« c s s eeorsr e tonccacccananas 1
4 138- 99 PIN-rOll et s v e vt v vnnonesnennsenn Ch et eer e 2
5 C 11906 WASHER - thrust .......ccc.0c... S e s et s e e e 4
6 219- 404 FITTING = JUDE .« ¢ « e o e s s o e s svanonccecascnsssonssns 3
7 C 13106 COVER - lube fitting « + « v o -+ cr et e s e 3
8 132- 311 PIN - cotter 5/32" x1-1/4" « e e e e e e v v ceas e eee 2
9 C 12975 WASHER - wheel Spindle. « e o o o o e o s o oo eoscucaencssans 2
10 A 30881 WASHER - wheel spacer...... 4 e et e e e eene et 6
11 187- 1046 BOLT - 3/8" NC indented hex head« « + v o v o+ .+ & sr e se e 1
12 C 14334 TIEROD ¢ ¢ ¢ eceeececcccconnasasassoass S |
13 C 12102 BALLJOINT - 1/2" R.H, Thread « « « e e e e e vvuvccecacesn 2
14 192- 28 LOCKWASHER - 1/2" Z.P. ¢« e e v ot v e evoevennanosannnnas 3
15 25- 118 NUT - 1/2" NF hex R,H. Thread «««eccoessoeannsn. I
16 C 13605 BALL JOINT - 1/2'" L.H. Thread - . . . - creereeensa st 2
17 129- 325 NUT - 1/2" NF hex L.H, Thread - - « a(f N\ e cccecccsnnnens 2
18 C 14332 ROD-draglink . ..o o ovavenne . et e eecessoaanns 1
19 C 12003 PIN - axle pivot e v v v e vt v o oo om0 d e o s o ce s 1
1 C 14151

2 C 14317

3 C 14318

4 138- 99

5 C 13605

6 C 13716

7 219- 404 :

8 C 13106 -~ lube fitting « e s v e e ee e cesesesnans veee 3
9 132- 311 PIN - cotter 5/32" X 1-1/4" e v vt v v cersene ceceenen 2
10 C 1297 W ASHER - Wheel Spindles « « « o v e o e e s onnnennonnnennens 2
11 A 30 WASHER - wheel Spacer« « v« o e et eeeeeeeecnaonnsnsns 4
12 187- 1 BOLT - 3/8" NC indented hex head . « « . . . chesaas e I |
13 ¢C BALL JOINT - 1/2" R.H, Thread . « . - . . . t s tecnse s 2
14 192~ 3 LOCKWASHER - 1/2" Z.P. - c ¢« vt oo vesccccnaannnnsanss 3
15 25- 118 NUT - 1/2" NF hex R.H. Thread +..++... ch e e e aenesane 6
16 129- 325 NUT -1/2"NF hex LLH. Thread ««:ccveeoesscsacscas eee 2
17 C 14333 TIEROD .o v v vseeennocoscscensessoascencnnnnssas 1
18 C 14332 ROD - drag link ..... et et s ensecnsnsecaanannenna 1
19 C 12003 PIN - axle pivot « o - o=« ettt etsc e et 1

Printed in U,S,A,

April 1969

29



30

USED ON MODEL 220 PRIOR TO S/N 9629606
USED ON MODEL 222 PRIOR TO S/N 9631378
USED ON MODEL 442 PRIOR TO S/N 9632761




CASE 220,222 AND 442 COMPACT TRACTORS 31

FRONT AND REAR WHEELS

REF. PART NO. DESCRIPTION 220 & 222 442
1 C 10263 WHEEL - rear,5bolt ............. sees 2

2 C 10314 BOLT -rearwheel . .....cccecteeeecan 10

3 C 12081 WHEEL -front .....¢¢cceceeecceececa 2 cieriiaes 2
4 219- 1 FITTING-lube, ... ..0conveewue e e e e e eee 2 cieeacecen 2
5 C 12110 BEARING - front wheel (inner) ........ tre 2 teeeeneses 2
6 Cc 12111 BEARING - front wheel (outer) ........... 2 oe... eies 2
7 C 12370 CAP - plastic, frontwheel ............. e 2 i ieeeeen 2
8 A 170185 CAP - hub rear wheel (optional) ....... ces 2

9 C 10317 WHEEL-rear, 6bolt . ...ttt ecnnenccennnoses 2
10 A 30064 BOLT -rearwheel . .. oo v teveeeenens s e s s esass - ee. 12
11 A 170062 CAP - hub front wheel (optional). . ......... 2 it 2

BRAKE ASSEM6®

1 C 14268 PEDAL - brake » « + « + o« @1
2 C 12604 LOCK -~ brake « e ¢ « ¢ o« %& ................. s oo
3 C 13357 SPRING - brake lock « A e |
4 C 14186 ROD - brake (220 and S S 1
4 C 14916 RoD_brake(44z).% A
5 A 11538 RETAINER - exterifa ettt e 1
6 195- 533 WASHER - 1/2'/ZaPN\s + ¢ v 2 eevoesosnsans B |
7 C 12115 WASHER - JANl o o s s o e cns st eansssesnavessrane]
8 C 12612 SPRING - ses e s e s esassacesasenanneas 1
9 C 14945 ROD <brkeN@4z))e « « » - - et etiis i -
9 C 14946 RO e 20 and 222)+ - s+ » » R I I |
10 C 14944 SPR rake pedal sececccesacecas D 1
11 132- 321 q er3/32”x1" ...... T I I I I R |
12 C 13863 brakees s ¢« o co oo W s ece s e res e e aceneeceseans 1
13 C 13866 SHA —Drake « s ¢ e cs s vt sssssas st sonsssesesseens]
14 138- 96 PIN - Spirol 3/16" x 1"+ e e s e os s s vennces R I I |
15 C 1418 BAND ~ Drake « » s c s e s e o essoeseoese D
16 C 13 PIN-cCleviS » s s ¢ ¢ s s e s s s s s s s s e s oo sosensanceas sceee 3
17 132~ PIN - cotter 1/8" X 1" e v e eecsenccecnn, s e escsccscs e 2
18 C 14 LEVER -=brake Iockes « s e s e e e v s s e s s csesessnssnesanse]
19 ¢ 0 PEDAL - brake s+ cs es eososssossnnes I |
20 195- 104 WASHER = 7/16" Z,P, « e essosstscessassccacnsnsasas 1
21 213~ 4 CLEVIS = 3/8'" ¢ ccvetccccreentscssvossrsnocnsscnsnns]
22 141- 4 PIN-clevig s s ¢ s e 0 s s scescecssssceccsossse secse e

Printed in U.S.A. April 1969



32

—



CASE 220,222 AND 442 COMPACT TRACTORS

TRANSMISSION AND FINAL DRIVE

33

REF. PART NO. DESCRIPTION REQ'D
1 C 13770 CASE - transmisSsion » » s+ ¢ e s o e s o 6o c oo v evecoscsasssae 1
9 C 12713 BEARING - flange + «+ s e s st esesossonanoconensesnsns 2
3 C 12540 BEARING - Sleeve ............... . PR . e s . 2
4 C 14531 SEAL -axle -+ cocecoeecasns ceean D
5 C 13241 BEARING - 8leeVe » » o e e e s 00 0 s e s s s s e s e saee e -1
6 C 13385 BEARING - SLEEVE ¢ + ¢ ¢ ¢ o ¢ 2 ¢ 8 06 6866 scuecosassacoscsossas 1
7 221- 4 PLUG - filler and drain 1/2" -« -« ccccecn.. crr e
8 C 13266 SEAL = Shift YOd - ¢ ¢ o e c e e o v s o e s v e vescsenansscsssses 1
9 Cc 13211 BEARING - roller, input shaft « « « « « ¢« ce e e 1
10 C 12723 CAP -~ Shift TOA » » « o o e ¢ e s s e s v o oo csnes e el
11 ¢ 12720 SHAFT - axle, short R.H, (220 and 222} » =« e v e e v e e e v e v o vt 1
12 ¢ 12722 SHAFT - axle, short R.H., (442) ¢« ¢ e o e s cevtnetainacncnnn 1
13 C 12719 SHAFT - axle, long L.H. (220 and 222) - - . R ) -1
14 C 12721 SHAFT - axle, long L.H, (442) + ++»«+ = =« reeereee]
15 O 4466-AB RING - retamer B4 LR I I I I I I IR AP SR IR 2
16 C 12554 SHAFT - transm1ss1on input (220 & 222; also 442 prior to

S/N 9632452) + s o v v oo ..................1
17 C 14199 RING - input shaft seal (220 & 222; prior to S/N 9632452) 1
18 T 36441 BEARING - thrust -« ---- R N I I I A AP R R -1
19 C 14656 RING - back up (220 & 222; also % or to S/N 9632452)- + - -+ « 1
20 C 13212 RACE - thrustbearmg---- R IR I R I
21 C 12725 FORK - shifts « ¢« =« - « @ ...................... 1
22 C 14519 ROD - gear shift « -+ - Gerrrrerer it e anaa]
23 C 14168 RING - retaining « « « (7a0\g¥ # + ¢« e e et cveererennn rer e 2
24 C 14644 GEAR - cluster inp N 9632452 and after)s « ¢« »+ s s s.0 ¢ o 0 o]
24 C 12553 GEAR - cluster i & 222; also 442 prior to S/N 9632452) -1
25 C 12551 GEAR - high 4 % e et e e ettt et e s 1
26 C 12552 GEAR_IOW@] ........... crr et e eace e nnaa]
27 C 12549 CASE - dlf male ------------------- P R S 1
28 C 12548 CASE - di lfemale «« s cvcecerececneercananns 1
29 C 12558 GE alpinion«-+s+s v v vt 2
30 C 12557 G erential -+ ¢ s oo - e s s s s e s s s e t e s e e 2
31 C 12559 W < pinj_on thrusSt « » # ¢ ¢ e s e s s s s s s e e o s e essscsaesn 2
32 C 12560 ferential cross + s s st v vt e sttt i i it i 1
33 C 12562 differential cross locks + » « - - - - .- s eee]
34 C 12561 EW - 3/8" x4-3/4" NC hex cap « ++=» - - Y |
35 131- 36 NUT -1ock 3/8" NC hex «««-cceveeeroccccncess e 4
36 C 127% WASHER - differential « « -« I cee e 2
37 C , WASHER - SPaACEr = = = * " ccceeccccccccerosonennnan UAR
38 C A GEAR -brake 1dler « » « c ¢ ¢ e e o ¢ 6 o s s 6 v o s s s a s s s s s soase 1
39 C RING - retainer, brake idler « « « « ¢ s+ o I 1
40 C : BRAKE DRUM » ¢ o o 0o s c e o s s snsaassscsceans !
41 126- 128 KEY - Woodruff, brake idler « -« e cccer oo aeeeenaannn. 1
42 C 13196 GASKET - transmission cover « « « « + » + « see o]
43 C 13197 COVER - transSmisSSion « « - s s s e s e e s e e s s s s eeaes sessasal
44 A 50096 BREATHER - transmission « « « e+ e e e e e e e v et e v encnveennn 1
45 92- 4 LOCKWASHER-1/4”.............. ............ 6
46 15- 48 BOLT - 1/4" x1/2" NCheXe s+ eseoeonsscanscanann seeresB
47 138- 2043 PIN - Spirol 1/4" X 11/16" c e e s e e e e s et et ecnvonosennan 1
48 C 14844 WASHER - Special, thrust .030" hardened+ » « ¢ ¢ o s v o s ¢+« -+ + UAR
49 C 14919 WASHER - Special’ Shim 015" ¢ o e e e oo o ceceocecceseeses UAR

Printed in U,S.A.,

April 1969



34




29

29

30
31
32

34
35
36
37
38
39
40
41
42
43
44
45
46

Printed in U.S.A.,

CASE 220,222 AND 442 COMPACT TRACTORS 35

EF, PART NO.

A 70109
113- 207
192- 21
166- 561
193- 31

w 5063-8

A 70111
218- 5065
218- 5007
218- 5066
218- 5062
218~ 5006
218- 5007
218- 5064
218- 5008
C 14195
C 14512
C 11529
C 11545
A 70100
173- 215
129- 504
166- 24
193- 29
C 14247
C 14248
C 14249
C 14180
C 14615
C 13047
C 13498
C

C

14244
14243
NSS

@ 4245
14619

214- 9
73- 528
92- 5
25- 105
218- 5062
218- 5007
166- 1002
A 32190
A 27410
C 14655
C 14653
C 14654
218- 5107
218- 2007
A 30095

@
e

HYDRAULIC SYSTEM

DESCRIPTION REQ'D
SUPPORT -pumpmounting . - « « c e e e e ceneveecececan R |
BOLT -3/8"Xx1"NChex Z.P.u et v vt ennnneesccncsanaesd
LOCKWASHER - 3/8" Z.P. v v vveeeeneennannnn e 4
BOLT - 7/16" x 1" NF ferrycap Z.P. « « e e e v e v o n o vn. ceeee2
LOCKWASHER - 7/16" internal tooth .« . .v .o vveereneeaesa2
KEY -square 1/4" X 3/4" « o vttt evenonnnesssnsaacnsal
COUPLING - pump drive (Repairs page 39) ...cceceveaann 1
FITTING - valve 3/4" T x7/8" "O" TiNg « ¢ e v e e s s n e R |

MOURING = 5/8" ¢ vosevsenesasnssnnssnsssnsnsnsssl
FITTING - hydraulic (For valves with 3/4" "O" ring motor ports) 3
FITTING - hydraulic (For valves with 7/8" ""O" ring motor ports) 3

"O" RING - 1/2" (For 218-5066 fittings) « « v v 0o s s v s e e ee.ad

"O" RING - 5/8'" (For 218-5062 fittings) » e e v v v vovevooes3

FITTING - pump suction 3/4" Tx1-1/16"O"ringe « v v e c v - - - . 1

"O" RING - 3/4" . ..... e esccecsscsecrasecasssasesesl
EXCHANGER - heat.......... e |
RESERVOIR - hydraulicoil..........................
CAP - reservoir, with insert . . .. e cacccsacens ces e 1

INSERT-reservo1rcap.... e |
STRAP - reservoir mounting . e e cscccsssasscaneel
SCREW-1/4"x11/4"NCR achmeZP...........Z
NUT-1/4"NquuareZP e ea s aiesr it cecnaanas 2
BOLT - 5/16"x3/4" AD e v e v oo ennnaanaannnen 4
LOCKWASHER-5/1 r@a 70 10 1 +
TUBE-pumptore We t e e encenes et eececeaaaann 1
TUBE - valve to hea ANZET + v o e oo o v oo .............1
TUBE - pump 3 .1
MANIFOLD - .mé 222 tractors . .. ... . P |
MANIFOLD ractors (used prior to S/N 9632452) PR |
MOTOR lic, 220 and 222 (Repairs page 41) «« e e e oo 1

MOTO aulic, 442 used prior to S/N 9632452 (Repairs

A |
ydraulic, 220 and 222; also 442 S/N 9632452 and
(Repairs page 39) s e s s e s s vevnoocossnosssosssal
P - hydraulic, 442 used prior to S/N 9632452 (Repairs
page 39). ... ccesecseneeana ..
ALVE - control, 220 and 222; also 442 prior to S/N 9632452,
order C 14172 valve and three of item 10, 218-5062
(Repairs page 37) e eseeveosvrsocnssoseceeccceannn 1
VALVE - control, 442 S/N 9632452 and after, order C 14613
valve and three of item 10, 218-5062 (Repairs page 37)s «« « o . 1
HOSE - 3"..... .o

Cete e el

T |

HOSE - 4", . i vttt e v eevscanssacoscasncnsoascncccnss 2
CLAMP - hose 1-1/4". ... .. et P
SCREW - 5/16" x 1- 3/4"NCf1athead...................3
LOCKWASHER - 5/16" . . . v i v vennnnn e e tee st st naans 3
NUT -5/16"NChex.....u... - |
FITTING - pump 5/8" T XT7/8" "O" IiNg . v v v v e vvveoeeenoesl

"O"RING - 5/8" ... e cecsasaeal
SCREW - 12 pt. 1/2" X 1-1/8"NC. . . o oot ssinnnnnn b
SEAL - hydraulic motor to transmissioncase, . .. ...vev e 1
"O" RING - manifold to motor .......c.vveveveecocennsn 2
MOTOR - hydraulic drive (Parts not serviced) ... ..e0voeee.l
TUBE - short, valve to upper motor port . . ... ... c0oeeeee. 1
TUBE - long, valve to lower motor port . ............ eeeal
FITTING - elbow 90° (Includes 'O Ting) v e e e o v v o s v o cuveas 2

"O" RING - 5/8" for 218-5107 fitting ......... e s s eas e 2
SEAL - hydraulic motor to transmission case ... oo o e eo oo 1

April 1969



36




CASE 220,222 AND 442 COMPACT TRACTORS 37

SPEED CONTROL

REF, PART NO. DESCRIPTION REQ'D
1 C 14278 LEVER - speed control ****s e v e e ettt R |
2 C 14255 ROD - speed control ***rr e e s R N A SR 1
3 C 12003 BUSHING - flip IoCK **°ccccccereccncccnccccccccnes 1
4 A 37247 KNOB - speed control + = eee- TR 1
5 c 12127 BUSHING - nylon® = = ***c*cccccsrecscccccccsccccncs 1
6 C 12168 JOINT - balll ........ ® ® 0o ®» 4 @ o 2 8 e e s e e 0 e 0P e e e s 0 e s 1
7 192- 20 LOCKWASHER - 5/16'7 A I R L I IR « 1
8 129- 102 NUT - 5/16" NChex Z.P. s ccceccsecccaccccccccec 1
9 C 11942 SPRING - compression® == s *c=-sscetrevscsccecccec- 1

HYDRAULIC CONTRO VALVE

C 14172 VALVE - control (220 and 222
C 14613 VALVE - control (442; 32
1 C 13512 PLUG - adjusting * ° (Perrmeen
2 16905 SEAL - "O" ring -
3 C 13515 SPRING - relief/frr e e e ccerccvecccccerccccce.
4 211- 10 BALL - steel .-
5 C 13510 2
6 A 27891
7 NSS
8 C 13514
9 C 13513
10 NSS
11 221- 12

Printed in U.S.A. April 1969






REF. PART NO.
1 C 14244
1 C 14243
2 13- 652
2 13- 650
3 92- 6
4 C 11644
5 C 14923
6 A 35956
7 C 11642
7 A 72005
8 C 11643
8 A 72004
9 126- 12
10 NSS

11 A 72001
12 A 72002
13 A 172007
14 G 13827
18 A 70111
19 83- 55
20 NSS

21 A 70112
22 NSS

Printed in U.S.A.

CASE 220,222 AND 442 COMPACT TRACTORS

HYDRAULIC PUMP

DESCRIPTION
PUMP - hydraulic (220 and 222; also 442 S/N 9632452 and after) -
PUMP - hydraulic (442 prior to S/N 9632452) « .
BOLT - 3/8" x 3-1/4" NC hex head (C14243 pump)
BOLT - 3/8" x 3-1/8" NC hex (C14244 pump)
WASHER - special
COVER - rear, pump body

39

EQ'D

SEAL pump COVEI * * * % ¢ v 0 c0coessseososesae R EE
BEARING - pump gear = - « =+ »

GEAR - pump dr1ve (For C14244 pump on Models
220 and 222)-

------------------------------

GEAR - pump drlve (For C14243 pump on Model 442) -+ - - - -
GEAR - pump driven (For C14244 pump on Models 220

and 222)

« o “ s o s

GEAR - pump driven (For C14243 pump on Model 442) - -+ - - -

KEY - Woodruff #6 -
BODY - pump (Order C14243 or C14244) *
GASKET - brass, front cover ° * °

SPACER - gasket, front cover *
COVER - front pump body

SEAL - pump shaft

PUMP DR %’

-------

UPLING

April 1969







CASE 220,222 AND 442 COMPACT TRACTORS 41
HYDRAULIC DRIVE MOTOR
REF, PART NO, DESCRIPTION REQ'D
1 C 13047 MOTOR - hydraulic drive (220 and 222) « - ¢ ¢ s = e s e s aue I |
1 C 13498 MOTOR - hydraulic drive (442 prior to S/N 9632452) - - « + = - - -« 1
2 C 14816 PLATE - mountmg ....... o e o e b e bbb e b e s o s s 0o 1
3 166- 524 SCREW - cap, ferry 5/16" x7/8" NF . .. ... e 11
4 NSS WASHER - backup (See Ref, 24) « o e v vt e e vt v veceenenn 1
5 NSS QUAD RING - mounting plate (See Ref. 24)e « ¢« - e« e e v e v v e v 1
6 NSS "O" RING - mounting plate (See Ref, 24) + + - - . . I |
7 C 14817 WASHER - thrust (See Ref, 24) « o eveoceonsanannnans 1
8 C 14818 SHAFT AND HOUSING ASSEMBLY +» ¢ e s s e s e e v e o vese e ]
9 A 72034 PLUG-houSing ++»cccccceerececnccccnnoncccasns 1
10 NSS "Q" RING - housing‘ plug .............. R I |
11 C 14819 COUPLING - drive for C13047 motor + e » s ¢+ s ¢ » URILRICIR IR |
11 C 14820 COUPLING - drive for C15498 motor » < - c e ccceoc e e
12 C 14824 SPACER -coupling « «» e+ s eseeetcccccoccnccccanns 1
13 NSS "O" RING - housing to spacer plate (See Ref, 24) « ¢+ ¢ s s s « 1
14 C 14821 PLATE - Spacers « c+ceosceeceascsosnoscssnn D |
15 NSS "O'" RING - spacer plate to gero eRef,24) ¢ v cveee.ne 2
16 A 27410 "O" RING - housing . « « v . ... . cenn . 2
17 138- 134 PIN-roll1/4" x1"-+ ... 4
18 166- 535 SCREW - cap, end 5/16" 7
18 166- 536 SCREW - cap, end 5/16" 7
19 C 14825 CAP-end -+« - N\ 1
20 C 14301 WASHER - end cap 7
C 14822 KIT - geroler (For Cl otor) (220 and 222) -« =+ o s oo 1
C 14823 KIT - geroler (For(C13498 motor) (442)« - « c e« e e o v e v e evenn 1
21 NSS HOUSING - roller/gbrolere « « « e c o e a0 e D
22 NSS GEROLER /755N v = e s s s e s asonn et 1
23  NSS ROLLE @ ............................... 6
24 C 14826 KIT - "O" ND SEAL (Includes items 4, 5, 6, 17,
1@, ) and 20) « « s s e e s e e e s e o asacnces 1

Printed in U.S.A, April 1969 -



42

P - | B

220 Performance King 442 Performance Kin

PK ®\ hydraulic drive
| O O [T

222 Performance King @ GASOLINE

IMPORTANT: SPEED CO L MUST BE IN
NEUTRAL WHEN STARTING ENGINE

CAUTION: PFLACE TRANSMISSION 1IN LOW
RANGE WHEN OPERATI NG QN INCLINES

CHOKE THROTTLE

(=13 SLOWA

GENERATOR




CASE 220,222 AND 442 COMPACT TRACTORS 43

DECALS AND TRANSFERS

REF, PART NO.
1 C 14542
2 C 14543
3 C 14544
4 C 14540
5 C 14067
6 C 14066
7 C 14539
8 C 14627
9 C 14561
10 C 12506
11 C 14562
12 C 14228
13 C 14548
14 C 14549
15 C 14550
16 C 14551
17 C 14557
18 C 14558
19 C 14546

Printed in U,S.A.

DESCRIPTION REQ'D
TRANSFER - PK220 -« -« - Ceecesecesassnssecnasenns 1
TRANSFER - PK222 -+« s+ c st et earennaeas cheserena 1
TRANSFER - PK442 ++ccsccacescescaanacan . T
TRANSFER - hydraulic drive e s cceceoccceocas e e e e o2
DECAL - attachment drive = =+« - - ® o 8 s 650 0s6ss 0 b s e esecsea 1
DECAL_gasoline ............. R R TE « 1
DECAL - hydraulic reservoir ««-ccscececccccccacscen -1
DECAL ~ power Jift e s c s s o e e s s s s s s s v ot ce oo conn 1
DECAL_Shiftrange 4 e s s e s e s s e R oo oo veoese]
DECAL -levelindicator » » e » » ¢ ¢ e s ¢ 0o s s s s s 0 e s s 0c08s00aa 1
DECAL - instrument panel, small ----««-ccccccecceccncec.n 1
DECAL - instrument panel, large « s « « s« « - fe e e escccenn 1
DECAL - 220 hood stripe L.LH. + « « « « = - - & R IR IR AP A SR 1
DECAL ~ 220 hood stripe R.H. - ¢ s ¢ ¢ = ¢ - . I R |
DECAL - 222 hood stripe LLH, - =« ¢« ¢ eec e s s e e e s es s s 1
DECAL - 222 hood stripe R.H. « -« ¢ e e ot eencnneeneannnn. 1
DECAL - 442 hood stripe LLH, « + ¢ « c g3 s s e cvsae s 1
DECAL - 442 hood stripe R.H, - - - NN oo 1
DECAL-stripe,rearhood....@......... ....... e 1

April 1969



44




CASE 220,222 AND 442 COMPACT TRACTORS 45

HOOD,.FRAME AND GRILLE

REF, PART NO, DESCRIPTION REQ'D
1 C 14948 FRAME - main (220 and 222) (Includes items 22 & 23) « e e e s o0 o 1
1 C 14947 FRAME - main (442) (Includes items 22 & 23): - e e e s a0 v veeel
2 C 14341 SUPPORT ~ steerings « « e o c v e e c e eeevecncn I I |
3 C 14326 SCREW - 1/4"x1/2" NCindented heX «..eceeeeeeecennns 4
4 C 14213 GRILLE AND HOOD ASSEMBLY. « ¢« e s s o6 s s ssssossosssnsl
5 C 14209 PANEL-rearsideR.H. . .. .0 cceeeeeacn. B |
5 C 14210 PANEL -rear side LLH. .« c et et e v eeeeonconocaneses eel
6 195- 520 WASHER - 1/4" plain Z.P, ... v'itenvnneneccneacannns 2
7 195- 19 LOCKWASHER - 1/4" Z.P, v v veevne.. seseserensssasas?
8 129- 101 NUT -1/4"NCheX vvveeveens Gt s et st sesesananena 2
9 187- 1036 SCREW - 1/4" x1/2" self-tapping hexhead « v o v s v veveveoes b
10 C 14500 SPACER - hood . . ... icieeeeenenneensannnnsoaesss el
11 111- 109 BOLT - 1/4" x1-1/4"Rd. Hd. SQUare NecK v « v e e e v e v veonss 1
12 131- M NUT-1/4"NChex vv.vou.. e |
13 C 14589 PAD-foot LLH. .......ccceeeeceansae O |
13 C 14590 PAD - 00t R.H. . 4 vt vttt eeeeerecnesncennssceancasa 1
14 13- 514 BOLT - 5/16" X 7/8" NC heX . s o0 s s e et s asssesee?
16 92- 5 LOCKWASHER ~ 5/16" . ....... AN S ceraser e
16 25- 105 NUT - 5/16" NC heX. o s e o s « & e s it s ssensanscses 2
17 C 14729 SPACER -~ rear frame (442). . ]
17 C 14730 SPACER - rear frame (220 atld 222} . . . o v -t o ettt e eevonnn 2
18 C 14805 CHANNEL - instrumen (2 B i = o |
19 92- 8 LOCKWASHER - 1/2”..?\ Pt e iteeeeecananannna eved
20 15- 816 BOLT - 1/2" x 1" NC Yt ttteteetnceenaeaeaead
21 C 14598 SPACER - foot pad ed with Model F30 Hydraulic

Lift Kit)e o o el ne)) e o e m e oomeonncnnnsns I
22 C 14944 SPRING - br P G4 ccacessensssrecesennase 1

o
&

¢
@

Printed in U.S.A. April 1969



46

MOUNTING POSITION FOR 220 AND 222 TRACTORS



CASE 220,222 AND 442 COMPACT TRACTORS 47

IMPLEMENT LIFT

REF. PART NO. DESCRIPTION REQ'D
1 C 14524 LEVER-implementlift"""""""" ........ IR |
2 C 13289 PAD - liftlever ****c¢sssosscsssencss R 1
3 C 14526 ROD - li.ft lever .................... ‘e s o8 0085 0 00 e ) 1
4 C 12280 ROD - depth adjllSt ..................... P A I 1
5 c 14525 BUTTON -thumb® c * - c+ e ccceccecccssscssssccsscssscn 1
[ C 14530 WASHER - Spring support 4 o ° o 8 s s 0t e aasew R 1
7 C 10482 SPRING - compression .................. s s s 80 0080w 1
8 C 14528 LEVER - pivot = ccsvcccececcceeccecanan.. s e 1
9  115- 203 BOLT - 3/8" X 3/4" NChex Z.P, «++++vvseaenccocnnannn 2
10 192- 21 LOCKWASHER - 3/8" Z,P, s+ s s ovesssssssnsasonns cee.3
11 126- 119 KEY -=Woodyuff = «+«cceaeceeeeccenccnan P A N S I A A 1
12 113~ 219 BOLT - 3/8" x 2" NC hex A S L I I I P 1
13 129~ 103 NUT - 3/8" NChex Z,P, ¢ - o vovonnn C et essssececnnonn 1
14 129- 601 NUT - wing 3/8" Nylock, Z.P. ===+ csssrrsevevnssesonnss]
DRAW
o

1 C 13360 D

2 192- 23 HER - 1/2" Z.P. .......................... 2
3 113- 424 —1/2"x1"NChexZ.P.OIo--o--.oouoo..co. ----- 2

¢
@

Printed in U.S.A. April 1969



48

AADARI

,,m,”___ss&\:,\\w




CASE 220,222 AND 442 COMPACT TRACTORS
A70202 STARTER-GENERATOR

REF. PART NO. DESCRIPTION REQ'D
1 R 15106 BOLT - through (Includes washer) * ** - ¢ - R I I 2
2 A 72104 FRAME ASSEMBLY -~ commutator end ********* R R 1
3 R 15087 RING - bearing retainer === cccccsccececesccnces 1
4 A 2bH461 BEARING - commutator endball =« * <= -*cccsceccerencecn 1
5 A 72039 HOLDER KIT - ground brush+ « =« =+« - I I 1
6 A 72040 HOLDER KIT - insulated brugh =« =+ et cccca., 1
7 A 72038 BRUSH ASSEMBLY ................. © » v 0000 00000 2
8 R 15090 ARM - brush pressure * * *+* ¢+ e e e s et e t e e e s e )
9 A 25423 SPRING - brush AL'Il " ® " **** e e e e e c e e s o s oo 0o 2
10 A 72042 COIL ASSEMBLY - field R.H, = cccccrccccerrnrrcnceses. 1
11 A 72048 STUD - armature terminal «*» ¢ s s s cceresevervscscnss 1
12 R 16147 BUSHING - insulated, armature stud =« <+ sccccccceccceec.e. 1
13 R 15079 WASHER - armature stud =« -+ +c-ccccecccecccccan.. 2
14 129- 18 NUT - terminal stud 12-24 hex e+ =+ s ccrecerecccccccsen 4
15 192- 17 LOCKWASHER - terminal stud #12 ¢+ s+ e v e oncvacncecn 4
16 R 16148 WASHER - insulated, field stud <« <<+ c-scc-ccecececnenen. 1
17 A 72043 COIL ASSEMBLY - field L.H.e = = o P8 s e cccnracre. 1
18 NsSS STUD - field terminal (See Refc 40N\« ¢+ e e e e 1
19 R 15077 BUSHING - insulated, field stud 40702) - - s |
20 A 25447 INSULATOR - field cOil <+« ;o\ g)e s cscceseecscnccesnn 2
21 A 72044 SHOE - pole, plain (Order A4QF02) ~ + + c e e oo v recs e 1
22 A 40736 SHOE - pole, notched - e s 52”5 o 6o 6 6 00 08 00000500000 e 1
23 A 72041 ARMATUREXO ................... 1
24 126- 111 KEY - Woodruff, arm@ ......................... 1
25 174- 610 SCREW - pole - - - e s et s e s e et s 2
26 NSS BODY - starter,gen r (Order A70202) = - ccccce-- 1
27 173- 237 SCREW - 10~ "Rd. Hd,**** "+~ - ® e s 00 e e D « 3
28 192~ 18 LOCKWAS 16" plated ........................ 3
29 A 72050 BLY - bearing (Includes Ref. 37 and 38) - = - - * 1
30 R 16170 g retainer -+ - cetss et s s et nas e 1
31 A 25441 ydriveend *cccc e e ettt 1
32 A 172046 ASSEMBLY -drive end = = = c-ccccsvescrseccnne 1
33 A 72047 R -pulley+*«*ceccvcrsesssrscscccrcsscssnsss 1
34 C 14344 Y - starter, generator drive = - s e 1
35 192- 26 ASHER - 11/16" plated ....................... 1
36 A 25546 MUT - armature shaft, driveend == *-c-ccecrcve-veeeen. 1
37 NSs RETAINER - grease (Order AT72050) =« - rccccccvce-. 1
38 NSS % SEAL - felt (Order AT2050) « + -+ v oo R 1
39 NS SPACER - armature shaft, inner ==« *csoccreerececen. 1
40 A KIT - stud (Includes items 16, 18 and 19) + = = ===+ s = e s o e 1
Printed in U.S.A. April 1969

49



50




CASE 220,222 AND 442 COMPACT TRACTORS 51

ELECTRICAL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 145%8 HARNESS -wire =« -cs-esrecrecccrcccccccennnennn 1
2 C 14564 WIRE - Switch to Solenoid (Red 8') « » e « ¢ o e = v v “eeean eeenad
3 C 14565 WIRE - Battery to Solenoid (Black 10-1/2") + e eeeeecntan.n 1
4 C 14566 WIRE - Battery to Ground (Black 12') « » « « s« e e e evveeeeenn 1
5 C 14515 SWITCH - neutral safety « - « « e« v e e v e vt v e noecanen.n 1
6 C 14553 SOLENOID - start « « « c c c e c e a e . 1
7 A 70221 REGULATOR ~voltage 12 volt « « ¢« ¢« e ot et et v e e cnea 1
8 A 70202 STARTER - generator 12 volt - .« - e o et cncenen 1
9 C 14537 CONNECTOR - headlamp: « ¢ « ¢ o o ¢ o o o s es s s s e e P
10 C 14575 LAMP ASSEMBLY - generator indicator - ---««.c.0cecnoe.n 1

B 50213 BULB - warning lamp, generator indicator (white). . ... .... 1
11 C 14302 HEADLAMP ASSEMBLY - 12volte . - s e v e e e v e cnn e es2
12 M 20164 BATTERY - 12 VOlt + ¢+ s s s s s e s n s s e s s s s e s e es e e sane 1
13 C 14576 SWITCH - ignition (Includes key) ««-cccseceescccceeon. 1
14 C 12684 KEY - ignition «-«+« .. B T |
15 C 10549 CLAMP - batteryhold down « « « » e e e v e o v e e eaccnncccnnn 1
16 M 20007 SPARK PLUG - (Includes gasket) -« -pxc - IR |
17 A 27251 GASKET - spark plug. - - - ... . R LI 1
18 KOA235095 CABLE - high tension. - - « « e NN W e et st 1
19 KO 230722 CONDENSER s+ » e 22 cseceana e Veeoieeeeeeeeeennnn 1
20 KO 231281 COIL-ignitioanvolt----@ ...... et
21 KO 232535 COVER - breaker conta .. R I e 1
22 C 12193 WIRE - regulator ground ¥noid (White 12") + e e o v 0 0 a o vt 1

Printed in U,S.A, April 1969



52

f/@

\\\\\

)

\\\\\

N

\\1,




CASE 220,222 AND 442 COMPACT TRACTORS 53

ELECTRICAL SYSTEM HARDWARE

REF, PART NO, DESCRIPTION REQ'D
1 C 14060 NUT -backup 3/4'" c e e vt vvnnosnnscssnssssnssonasas 1
2 C 12683 NUT - escutcheon 3/4" - - « « ¢ e et o v et e iietiencienanns 1
3 C 10836 NUT - speed type "U" + s v v .- I I I I 4
4 187- 131 SCREW - #10 x 3/4" Self Tapping Flat Head Z.P. « .« .c...... 2
5 131- 615 NUT - speed type "U" . v ot t v it et nesoestensenansonss 4
6 187- 1047 SCREW - #8 x 1/2" Self Tapping Rd. Hd. Phillips - .+« vccsou.. 4

C 14302 HEADILAMP ASSEMBLY - ¢ ¢ c ¢ c t ettt s s oeecaccccsssans 2
7 NsSs RECEPTACLE - headlamp (Order C14302) ... ..+ ccccn . 1
8 C 14305 BULB-~headlamp « - « v« v e v e v o neosnsnccsnacoscanns 1
9 C 14304 GASKET -headlamp « ««-cs v et s cosctsonsssonsna ceee?
10 C 14303 LENS - headlamp « »+ e c oo cececneccecccccnoccsas 1
11 113- 103 BOLT-5/16"X1"NChex Z.P. - - cevveersnnsnncocssons 2
12 192- 20 LOCKWASHER - 5/16" Z.P. -« «cceeecncncaaan cesesees 3
13  195- 520 WASHER - 5/16" plain Z.P, «+ e st o v svosansocsnonansss 1
14 129- 102 NUT -5/16"NCheX Z.P, -« c ¢ e v erenesetocncncnsonns 2
15 111- 102 BOLT - 5/16" x3/4" NC Rd. Hd. Sq. Neck = « « + - e e st et v usu 1
16 111- 108 BOLT - 1/4" x 3/4" NC Rd, Hd. Sq, Ng€Ke « + ¢« e e e e veeeeenn 1
17  129- 101 NUT-1/4"NChex ccvcervece 3\ Veeereeereaeon.n 1
18 187~ 484 SCREW - #10 x 1/2'" Self- Tappin, P, crrrrr i 2
19 193- 70 LOCKWASHER - #10 external fogth })e= « == e e e e e 2
20 129- 122 NUT - 5/16" NF hex « -« - - @ --------------------- 2
21 C 14599 BRACKET - starter gen r St ceee st |
22 129- 27 NUT - #10 NF hex - - - -%9 ----------------------- 2
23 192- 18 LOCKWASHER - #10 «(( \3 e ¢ e v eeeecesscsostosscsacs 2
24 169- 131 SCREW - #8 x 5/16" ister head « ¢« ¢+ ¢ e e s e v e e e ao 0 3
25 113- 1 BOLT - 1/4" x 1/&¢ S A A L I IR AP 2
26 192- 19 LOCKWASHER 7] ":  h e e e e e s e ecea e 2
27 C 14204 SUPPORT - stari€r)oenerator « - o « « « c c s s oo s os et osonnaese 1
28 13- 612 BOLT - 3/8 E" NCHEX e s oo encocacocscncssas oo 2
29  92- 6 LOCKW ASHE 3/8! e+ e e e et 2
30 C 14229 SUPRO: \ {¥ter generator adjust. . . .. c e et .1
31 113- 102 BOLY "X3/4'"NChex Z.Pee v vt vennn c s e s e s e s 1

EAKER CONTACTS

1 KOA23 LEAD - breaker contact (Includes grommet). « ¢ « ¢ e v e e e e e v e 1
2 KO 2 GROMMET -confactlead . - « « ¢ « v ¢ ¢t et e e v e eeenenss 1
3 17 SCREW - #10x3/8"Rd. Hd, Z. P. « e v v v v e v e esea e a 4
4 19 18 LOCKWASHER = 3/16" Z.P. - - et eeeueroncncaananaannnn 4
5 KO 232535 COVER -breaker contact « « « - « o c t 4 e st et e e evanceenas 1
6 KO 220174 GASKET = COVEI ¢ ¢ + ¢ s s ¢ s 0 s s s 8t s s s ossesssosssancnsa 1
7 187- 408 SCREW - #6 x 3/8'" Self Tapping - - -« «esoeeescenasens 1
8 173- 224 SCREW - #8 x1/4"NCRd. Hd. ---«+.... I I R R 1
9 193- 5 LOCKWASHER - #8 internal tooth .. ... ..o 1
10 KO 220475 POINT SET - breaker contact « « - « = e« ot ettt vttt et v nenn 1
11 KO 220476 BRACKET - breaker contact - - « « c « v ¢ e v e v v o v o cnncennn- 1
12 KOX 389-1 ROD - breaker contactpush - -« ccocccnaciaensensenn. 1
13 KO 275182 CLIP - Wire ........... ® ¢ o e o s s v E = B s B s s LR L N I ] 1

Printed in U.S.A. April 1969



S
4

o




CASE 220,222 AND 442 COMPACT TRACTORS

55

D8 WHEEL WEIGHTS - MODEL 220 AND 222

REF. PART NO.

1 NSS

2 111- 532
3 192- 23
4 129- 105

DESCRIPTION

WEIGHT - wheel 12" (Order as Machinery Item) * ** " " * -
BOLT - 1/2" x 3-3/4" Rd. Hd. Sq. Neck NC Z.P, = -+ - -~ -
LOCKWASHER - 1/2" Z.P. .....................
NUT - 1/2” NChex """ *** - rs s rececccnccnn.

D10 WHEEL WEIGHTS - @EL 442

1 NSS

2 111- 530
3 111- 531
4 92- 8
5 129- 105

Printed in U.S.A.

WEIGHT - wheel 15" &
BOLT - 1/2" x 2-1/2"
BOLT - 1/2" x 2-3/4"
LOCKWASHER - 1/2!

NUT - 1/2n NC hef(CrNd e« 6 e st e it a et seancnsens

" (@ as Machinery Item) - -
dSq. Neck NC Z, P+« =« - - -
. Sq. NecCk NC Z.P.+ ¢+ =+ ¢+ -«

---------------------

April 1969



56

P N DS N S i G S U SR S S G T S S SEEN S— .

P — — —— . T —

\
" A
e ,
. &,
\\ e \
pizToed
Ectie! \
A ;
\nh..uvrl.\ /
y
'/ ;
;
’

7 \
Omm 42/ 0 ®-—E \




CASE 220,222 AND 442 COMPACT TRACTORS 57

MODEL F30 HYDRAULIC LIFT

REF. PART NO.
1 C 14466
2 C 14477
3 C 14489
4 132- 310
5 C 14481
6 138- 96
7 C 14492
8 C 12678
9 C 13744
10 C 10898
11 187- 1036
12 C 14491
13  129- 601

14 113- 4
15 129- 101
16 192~ 19
17 C 15080
18 C 12675
19 221- 412
20 C 14629
21 218~ 5007
22 C 14533
23  218- 1057
24 T 25683
25 141- 2
26 132- 5
27 C 14470
28 195- 541
29 129- 107
30 13- 614
31 92- 6
32 25- 106
33 A 30881
34 113- 219
35 192- 21
36 129- 103

37 126- 11
38 C 12
39 C 1

40 141@

Printed in U.S.A.

DESCRIPTION REQ'D
PANEL - valve mounting+ « « ¢+ « s = = . . T T 1
CROSS SHAFT ASSEMBLY: ¢ ¢ o ¢ 0 ¢ 0 ¢ s 0 ¢. e e e e e n s 1
LEVER - cy]_inder Jift e e e 0o 0o s e s e o e e e s s s e aees s e e e 1
PIN - cotter 1/8" x 1" Z,P, -« c c e e e nvennens P s s e as e . 1
COLLAR - cr0SS Shaft = ¢ ¢ « ¢ e ¢ ¢ e e e e t e s e s o s o oceacossea 1
PIN - roll 3/16"x1" ...... ® e s s e s v e s s s e v ool
BRACKET - link adjust« « e« e e e e e evooncecaann. e reses 1
GRIP -levers s -s ¢+ © e v e s e s e s s s s s e e ecese e s 1
PIN - clevis 1/2"« s+ oo s ettt 1
PIN - safety ........... B N N A R A R 1
SCREW - 1/4" x 1/2" NC hex self tapping « -« «eceeeenesn... 3
LINK - StOp s ¢ v ettt ccnnneceeneenccocnnsccnnnnnss 1
NUT - wing 3/8" NC NYIOCK« « « « e e e e e v e eenmnnnnneennnsn 1
BOLT -1/4"X1"NCheX Z. P, e s e et et nsavsnnenncacans 3
NUT - 1/4" NChexZ.P. c e cv e eeeecennnn e e e e e e e e s 3
LOCKWASHER - 1/4" Z.P. « v e ettt it iit i caneeansans 3
HOSE - 11" et e e e vovnncsonseas NN ¢ s e 8 ocnononosss 1
HOSE - 20". c ot s e e e e concans N A T T A 1
ELBOW - street 1/4" NPTF. « « « /o M ¢ e e s eeesenconean 4
HOSE - pressure - « - « -« - .«
YO"RING ¢ o ¢ ¢ 0 6 6002 .

TUBE - cooler. -« . .
FITTING - 90° 5/8" T
RING - retaining - . -
PIN - clevis 1/4". .
PIN - cotter 1/16"
STUD - cylinder/3i
WASHER - 5/8!
NUT - 5/8"

YT - 3/8" NC hex Z.P. ¢ o0« o« et e et eee e ts o enanenn 1

KEY - Woodruff S se s s st 1
CYLINDER - hydraulic (Repairs, See page 59)- - - = »+ s e o0 e v v v 1
VALVE - lift (Repairs, See page 59) - « c e e e e et et oeneann 1
PIN - clevis 1/2" ................. t s s e e s P |

April 1969






EF.

00 -3 Ui O DY

Printed in U.S. A,

CASE 220,222 AND 442 COMPACT TRACTORS $9

MODEL F30 HYDRAULIC LIFT
(C12676 Lift Cylinder)

PART NO. DESCRIPTION REQ'D
C 12880 ROD-cy]_jnder.........-.-..........-.... I |
C 12883 HEAD - cyljnder .............................. veel
C 12884 HEAD - cylinder rodend - - cccccccrncne MR ¢
C 12885 TUBE - cylinder - - - - « t e e oo G e cssessses b s S |
C 12886 CLEVIS~rodend +++v¢0eee treesessersessesessvenrs]
D 26819 "O"RING-1-1/2"0OD +++cccceccccecccccnnccancccns 3
A 27410 Q" RING - 3/4" OD c+ss0ees T, seeet
C 12903 WASHER - back Up **cc**sesvsseccscnncssccsccscccs 2
C-141563 DIRECTIONAL@ALVE
NSS BODY AND SPOOL ASSEMBL - R IR R S R e-1
C 13200 SPACER.............@ ......... L |
C 13201 CAP-~end «-scoeoe e A e s ceesne R
195- 521 WASHER - plain 3/8" . %0 cseae e chesaeseaas eevel
195« 510 WASHER - plain 3/16"( S\ ® e e v e v een ... e |
193- 524 SCREW - Rd. Hd. s

#10-32 X 3/8" 6 e )e e v e e ernnornoann
C 13202 SPRING - FetUFA N o v ¢ ¢ e s s soensoccsnnss .
D 40816 SEAL - "O" Bt/ ) v e e e v e aanenn

21 1 - 9 BALL - Ste oooooooo * s 2 0 0 0 e s e 0 0 00 0

C 13203 SPRING & TeHEL ) « ¢ e e ccccccecrcnncecane.
C 13207 SC dj. 7/16-20 X 5/8" « ¢ s v e veennn
C 13204 G elief CaAP e v oo vss e s eennons
129- 531 m7/16" NF « c e e v venen [
169- 146 - fillister head #8-32 x 3/8" NC Z.P.++ - - -

¢
@

April 1969



60




CASE 220,222 AND 442 COMPACT TRACTORS 61

MODEL F26 THREE POINT HITCH-MODEL 442

FRAME, LIFT RODS AND ARMS

REF. PART NO. DESCRIPTION REQ'D
1 C 14977 HITCH PLATE ASSEMBLY &+ ottt v v v eeueseocnccesenenss 1
2 219- 405 FITTING - Iub€. v v v v e v e eeen v cereere et eesa
3 C 14722 NUT - Lift r0d « o o o e o v 0o wwwn Ceee e et treeanaeal
4 C 14724 ROD ASSEMBLY - R.H, lift, .. .ot ee e e eeeeeennnns S |
5 138- 309 PIN-roll 1/4"x4".,........ c e e et es s e st esanenensa 1
6 132- 91 PIN - cotter 3/16" x1". . .. ... veeuun.. e teesnensesesal
7 195- 541 WASHER - plain 5/8"..... Gt et teeeaseceseenaeaeeaa . 4
8 C 14715 ARM - ift ., .. ....... e e ner e c e e rc e esens ceces
9 C 14991 CHAIN - stay 19 links. . . . ..o v enenenecncennn T |
10 113- 118 BOLT - 5/16" X 5/8 " NC heX Z.P. ..o vveveeeeennonennn. 2
11 131- 176 NUT -10ck 5/16" NC heX . . v oo e eneennnens teeeeasea2
12 B 52118 PIN-KHK ,\0'iuveveonnnn e ettt eeceeanaaa 2
13 A 30338 PIN-KHK. ...ovevevesn. .
14 C 14725 ROD - Lift LLH. . vttt ts e eneenncnnanncanenns R |
15 C 14717 PIN-CleviS v oo v nevneunnns C ettt eseaceeen e 2

C 14712 LINK ASSEMBLY . . v et vevevnvenas Ceressaeas A |
16 C 14703 CENTER TUBE ASSEMBLY .../ N .... ceeeeenanasal
17 C 14709 BALL END ASSEMBLY R.H. THREADY .« « « v e e v oo evenen .1
18 C 14710 BALL END ASSEMBLY L.H. : e teteeaaeeaaan 1
19 138- 59 pIN-ron1/8"x7/8"..© S

Q\\o
CYLINDER ANRAWBAR MOUNTING
0

1 C 14977 H TE ASSEMBLY s v crcccccecconcsonse EEEEREE |
2 C 14975 er cylinder mounting © 8 5 8 4 s 00 60 eas0eesessoee e 1
3 C 14976 pper cylinder mounﬁng TR R T T 1
4 132- 310 Zcotter 1/8" X 1" ccseersosccasnsasctnananaancns 3
5 113- 417 @ LT-1/2"%x1-1/4"NChex Z.P,+ s+ +vseoreeseccccccans 9

9
<3

Printed in U.S.A. April 1969



62

0

00000 (= =l

bobbY &

% b




CASE 220,222 AND 442 COMPACT TRACTORS 63
MODEL F26 THREE POINT HITCH AND MODEL

F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

REF, PART NO,

1 221- 1130
2 221- 1422
3 218- 455
4 C 14979
S 221- 1375
6 221- 1139
1 C 14700
8 C 14970
9 C 14698
10 C 14695
11 C 14699
12 A 30971
13 C 14692
14 C 15123

1 C 14872
2 C 14568

DESCRIPTION REQ'D

NIPPLE - 1/4" x7/8" NPT - --- - - - ¢ e e cssecesnsncsssses 1
TEE-1/4" NPT ¢ ¢ et tttetsnaaanasnssnnancans P |
FITTING - hydraulic 1/2" T X1/4" NPT ¢ e s+ s eeccesesannn 1
HOSE - hydrauliCe « c ¢ ¢ e e s e e e o csvevscessscsessssasnse 1
ELBOW - 90°x1/4" NPT « v e e e veen. e s seeccenenaseas 1
NIPPLE - 1/4" X 3" NPT .4 vt veeeocecocsoossosssnsssasl
CYLINDER ASSEMBLY. . ¢ ccceeen s e e sseccseasasanas .1
SEAL - Wiper «c e e vt et e e v eevencnocsccnconccaccncsscs 1
BODY -cylinder « « e e e e o v e eesvcasccnnas vesceesas o1
ROD AND PISTON ASSEMBLY:« ¢ - e e e e ot eensccnss R |
RING-bhackupeececeoceoecee.. [ st ee s e sscssoen
M"O" RING ¢ 00 ceeetooeeocesecessesssossssassesoesn 2
END CAP - cy]_inder ......................... 1
KIT - "O" ring and seal (Consists Qf 1 $8,11&12)+¢cees.e

3 113- 425 -1/2" X 3" NCheX Z.P.c v e v eevecesnnnnncas |

9
<3

Printed in U,S.A.

April 1969






CASE 220,222 AND 442 COMPACT TRACTORS
MODEL F22 AND F 24 SLEEVE HITCH

REF. PART NO. DESCRIPTION REQ'D
1 C 14867 HITCH FRAME ASSEMBLY (442). . ..... e s s e s st e st e 1
2 C 14457 ARM - lift. v v v v vt vttt e e acnneens S e s s s s s s s s enenee 1
3 195- 541 WASHER - plain 21/32". S e e s aececnocscenncee s e s e s eseene 2
4 C 10898 PIN - safety ....... S et e s s s e s st s i e reeceannnsna 4
5 C 14459 BRACKET ~ hitchmounting R.H.. « .4 vt v o e v s esnnnnnn.. 1
5 C 14460 BRACKET - hitch mounting LLH,. . .............. c s e e 1
6 113- 412 BOLT - 1/2" x 1-3/4" NChex Z.P. . o v o oo eeeee. eceead
7 192- 23 LOCKWASHER - 1/2" Z. P, . . e v i e ittt e tteceseceena 6
8 C 14462 PLATE - lift lever, ,.... et e n e oo c e s ee e 1
9 113- 417 BOLT - 1/2" x1-1/4" NC hex Z.P. . . c et s s s ecncacenssese eee2
10 129- 105 NUT - 1/2"NChexZ.P, ........... et re et 4
11 195- 545 WASHER - plain 3/4" Z.P.. v v oot e oo et e eee e eresene el
12 132- 306 PIN - cotter 3/16" x 1-3/4", s i i e e nn. t s e cescceceses .2
13 113- 421 BOLT - 1/2" Xx2"NChexZ.P........... et a s e s s s b eece e 2
14 C 14568 PIN -« drawbar...... f et e s st e . teeceenceens R |
15 C 14866 HITCH FRAME ASSEMBLY (220 and 222) s 4+ ¢ v v ¢ v ¢ 00 a0 v nweu 1

Printed in U.S.A.

April 1969



66




i

Fi8

F18 FRONT COUNTE

CASE 220,222 AND 442 COMPACT TRACTORS 67
MODEL F11 SHAFT DRIVE PTO AND MODEL
FRONT COUNTERWEIGHT BRACKET KITS

REF. PART NO.

1 C 14646
2 C 14647
3 111- 362
4 192- 21
5 129- 103
6 C 12692
7 C 10898
8 C 14363
9 113- 424

10 192- 23
11 C 14116
12 C 14113
13 C 14348
14 C 14504
15 C 14505
16 111- 362
17  111- 340
18 113- 111
19 131- 176
20 C 14351
21 C 14596
22 C 14353

1 C 14646
2 C 14647
3 111- 362
4 192~

5 129- 103
6

7

8

14
113-
192

10 1 423
11 195- 533
12 192- 23
13  129- 105
14 C 12692
15 C 10898

Printed in U,S,A,

DESCRIPTION REQ'D
BRACKET -~ mounting RH., eceoecececen e e s e e e |
BRACKET ~-mounting L.H, # s+ s e s ccccrcrcccccccccncn -1
BOLT - 3/8" x 1" NC Rd. Hd. Square Neckes =+ esccsecesg
LOCKWASHER - 3/8"« ccccececssaaccnn. ceesevenses 10
NUT - 3/8" NC hex Z.P, s+ s o eo o esevaasesscsesscesss 10
PIN-clevis 5/8"Mc e e oo v v roeeocrensereanacscscannnas 2
PIN-safety c s cveeeceececcccscccccccsccncncccncce 2
SPACER - mounting bracket ¢+ ¢ o v e vvsssvsssesssss eesel
BOLT - 1/2" x 2" NChex Z.P.svcessecssesscsaosons ceoee?
LOCKWASHER - 1/2" Z.P, « s s cevcecetscesasenssccecsses 2
BELT - PTOAIivVee e« s o e s e s s s eossaanssassasssassens 1
PULLEY - PTO¢ e s e st s sasasanss e |
PLATE - bearing mounting « « ¢ s e c o e s coevoneeen ceeenane 2
FLANGETTE ¢ ¢ ¢ resececcosasoaancascscsssnssssssnsssnss 4
BEARING - pUllEY ¢ ¢ ¢ c o s e ccoeanccenccscacns ccecceca 2
BOLT - 3/8" x 1" NC Rd, Hd, Square Neck Z.P. « e ¢ o s v o asses 4
BOLT - 3/8" x 3/4" NC Rd. Hd. Squ ek Z.P.e e v s e et e 2
BOLT - 5/16'" x 2-1/2" NC hex z ......... P |
NUT - lock 5/16'" NC hex Z.P. . N ereacssesssocnancen 1
NUT - belt tension « « o « « e o sa\bod)e e s s ca s e ocoececesses 1
SCREW - helt tension a A |
LOCK - belt tension . \ ...................... 1

IGHT BRACKET KITS

\' T-mountingLH. .......................... 1

- 3/8" x 1" NC Rd, Hd. Square Necke eocssevoceneven 4
ASHER - 3/8" Z,P, - c s s e s s s e s s s e s s as s an e ns 4
3/8"NChexZP----- ........... c e s s e s aan -4
BRACKET weight sUpport e e e e e e v s vt cn et nnne 2
BOLT - 5/8"x1-1/2"NC hex Z,P.s ¢ e ¢ ¢ s s 0 e cee et sanen .4
LOCKWASHER - 5/8" Z.P. s o cosasessnnsas Ceeerceanen 4
NUT - 5/8'" NC hex Z,P, v« » - - e s s e s ss s e s s aneasanne 4
BOLT - 1/2" XT" NC heX Z.Pee e e e s snenoenecsscananns 2
WASHER - plain 17/82" Z.P. « « ¢« e e s st vonsennses ceeeese2
LOCKWASHER - 1/2" Z.P. v v e vevaveees essanessesenns 2
NUT-1/2"NC heXx Z.P. s et e e veessccsanoasacanccnaacs 2
PIN - clevis 5/8" Z.P, ¢ v e e ceveesssssasssnos ceeeerree?
PIN-Safety v c oo e s senovecsccceansncacscsacnsonsas 2

April 1969



68

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 10326 17 55 A 72083 19 9A C 12168 37 6
A 11538 31 5 A 72083 19 15 Cc 12187 17 36
A 25423 49 9 A 72084 19 10 Cc 12193 51 22
A 25441 49 31 A 172092 19 2 C 12224 17 35
A 25447 49 20 A 72093 19 1 C 12280 47 4
A 25461 49 4 A 172098 19 6 C 12370 31 7
A 25546 49 36 A 72099 19 5 C 12506 43 10
A 27251 51 17 A 72100 13 57 C 12540 33 3
A 27410 35 40 A 172100 15 57 C 12548 33 28
A 27410 41 16 A 172100 21 2 C 12549 33 27
A 27410 59 7 A 172103 19 11 C 12551 33 25
A 27891 37 6 A 72104 49 2 C 12552 33 26
A 30064 31 10 A 172108 13 56 C 12553 33 24
A 30095 35 46 A 72108 15 56 C 12554 33 16
A 30338 61 13 A 72108 19 2 C 12557 33 30
A 30881 27 14 A 72108 19 2 C 12558 33 29
A 30881 29 10 A 72108 21 13 C 559 33 31
A 30881 29 11 B 50213 51 C 0 33 32
A 30881 57 33 B 52118 61 12 61 33 34
A 30971 63 12 B 59393 13 48 2562 33 33
A 32190 35 39 B 59393 15 48 =4 12603 17 22
A 35056 39 6 C 10263 31 NJC 12604 31 2
A 37247 37 4 C 10312 17 %0 C 12612 31 8
A 40702 49 40 C 10312 23 C 12675 57 18
A 40736 49 22 C 10314 31 @ C 12676 57 38
A 50096 33 44 C 10317 3 C 12678 57 8
A 70058 27 2 C 10372 2 C 12683 53 2
A 70062 31 11 C 10482 7 C 12684 51 14
A 70090 5 5 C 10487 @ 1 C 12692 67 6
A 70100 35 18 C 10492 1 C 12692 67 14
A 70109 35 1 C 1 15 Cc 12n3 33 2
A 70111 35 7 C 21 14 C 12718 33 36
A 70111 39 18 c 21 3 c 1279 33 13
A 170112 39 21 C 53 3 C 12720 33 11
A 170185 31 8 C 57 10 Cc 12721 33 14
A 70202 51 8 65 4 Cc 12722 33 12
A 70221 51 7 67 7 C 12723 33 10
A 72001 39 SR (07 67 15 C 12725 33 21
A 72002 39 12@ 21 18 C 12880 59 1
A 72004 39 @)QD p 35 16 C 12883 59 2
A 172005 39 C 21 19 C 12884 59 3
A 72007 39 C 35 17 C 12885 59 4
A 72034 41 C 21 8 C 12886 59 5
A 72038 49 7 C 39 7 C 12903 59 8
A 72039 49 5 C 11643 39 8 C 12965 33 38
A 72040 49 6 C 11644 39 4 C 12975 29 9
A 72041 49 23 C 11906 29 5 C 12975 29 10
A 72042 49 10 C 11942 21 26 C 13047 35 27
A 72043 49 17 C 11942 37 9 C 13047 41 1
A 72044 49 21 C 12003 29 19 C 13106 29 7
A 72046 49 32 C 12003 29 19 C 13106 29 8
A 72047 49 33 C  120M1 5 1 C 13196 33 42
A 72048 49 11 C 12081 31 3 C 13197 33 43
A 72050 49 29 C 12093 37 3 C 13200 59 2
A 72073 19 C 12102 29 13 C 13201 59 3
A 172073 21 1 C 12102 29 13 C 13202 59 7
A 72076 19 4 C 12110 31 5 C 13208 59 10
A 72077 19 3 c 12111 31 6 C 13204 59 12
A 72078 19 8 C 12115 31 7 C 13207 59 11
A 72079 19 7 C 12126 27 19 Cc 13211 33 9
A 72080 19 9 Cc 12127 37 5 C 13212 33 20



NUMERICAL INDEX

PAGE REF.
PAGE REF.  PART PAGE REF.  PART e REF

::%?T NO. NO. NO. NO. NO. NO. NO
7 57 2
Cc 13241 33 5 C 14225 23 13 g i:;lgl 57 ;
S lsaee - C 1195 53 30 C 14489 57 3
G lasg P > C 14030 o 1 C 14491 57 12
C 13289 47 2 C 14240 23 C 14401 57 2
G 13549 o C 1493 2 251; C 14494 17 17
C 13345 21 C 14243 35 1 C noow
¢ 13300 ¥ ; ¢ lioag 3 28 C 14504 67 14
G 13e7s 2 ; C  lisis 3 1 C 14505 67 15
G 13388 i : G lints s 30 C 14506 17 3
¢ 13411 2 2 G 1ies > 6 C 14512 35 15
G 13tp A 16 C listn - 23 C 14513 21 2
G laass :21; ég g iigig gg 24 C 14515 27 24
C 13498 1 5
C 13498 41 1 C 14249 35 2? g iigig 21 K
G 1389 rt ' C liseg o 2 C 14519 33 22
C 13512 37 1 C 14255 37 2 14519 3 ;
C 13513 37 9 C 14258 21 11 1904 i !
C 13514 37 8 C 14268 31 1 14525 47 5
C 13515 37 3 C 14278 37 1 xc 14528 47 3
C 13526 31 16 C 14283 25 (@> C 14528 i 8
C 13605 29 5 C 14287 25 2 C 1as30 47 g
C 1ave % e C 14290 C 14533 57 22
C 13716 29 6 C 14290 : C 1483 o2
C  13r0 3 ! C 11202 7 C 14536 21 7
& Iais o . ¢ 1isea 2 C 14537 51 9
C 13809 B 12 C 11568 8 C 14539 43 7
C 1380y R C 11395 : 3 C 14540 43 4
C 13866 31 13 C 14295 25 3 C 1450 43 1
C 14060 53 1 ¢ 142 @ 25 C 1542 43 !
C 14066 43 6 C 25 zg C a3 43 2
it o ; & 51 11 C 14546 43 19
¢ 1ti1e oL S o C 14548 43 13
C 14116 67 11 02 53 o C ltsd8 81
C 14126 21 3 303 53 0 C 5o 8 u
C 11120 20 ; < 11305 o 8 C 14551 43 16
¢ 1tis6 2 Rt o 2 C 14553 51 6
T 29 NP ¢ e 26 3 C 14557 43 17
¢ T 0 @ G 14926 P 3 C 14558 43 18
¢ 11ep 29 C 1309 29 8 C 14561 43 9
C 141 @ 2 g i:ggg §§ 18 C 14562 43 11
C 14152 1
clm Qg |iaE B oF PR X G
C 14157 15 C 14334 29 12 C 14569 51 3
C 14168 3 23 C 14341 45 ¢ 11066 i :
G 1dg0 3 ¢ lioes 20 12 C 14568 65 14
¢ 1180 n % ¢ lisis 1 31 C 14575 51 10
C 14186 31 4 C 14345 17 L C 5% 110
C 14187 31 15 C 14348 67 éo C o8 51 3
C 14194 27 4 C 14351 67 20 C 14578 a1
C 14195 35 14 C 14353 67 2 C 14589 18
C 14197 27 5 C 14363 67 K ¢ 1w 13
¢ 1100 O O 15 4 | o 1mes . 45 a0
C 14200 21

@) cms o om |fHEE
C 14204 53 27 C 14399 15 ¢ ¢ ue o
C 14209 45 5 C 14457 65 c 115 B
C 14210 45 5 C 14459 65 5 C 14810 3 L
C 14213 45 4 C 14460 65 5 C ez 88
C 14222 33 39 C 14462 65 8 c 14629 T
C 14223 33 37 C 14466 57 1 C 1400 B2

C 14224 23 3 C 14470 57 27 ,‘



70

NUMERICAL INDEX

PAGE REF. PART PAGE REF. PART PAGE REF.
PNA6RT NO. NO. NO. NO. NO. NO. NO. NO.
C 14646 67 1 C 14977 61 1 KO 235048 15 50
C 14646 67 1 C 1497 61 1 KO 235052 17 i
C 14647 67 2 C 14979 63 4 KO 235053 7 27
C 14647 67 2 C 14990 217 12 KO 235053 i 50
C 14653 35 42 C 14991 61 9 KO 235054 17 14
C 14654 35 43 C 14994 25 1 KO 235057 13 59
C 14655 35 41 C 15007 21 5 KO 235057 15 59
C 14656 33 19 C 15080 57 17 KO 235070 13 29
C 14687 67 6 C 15123 63 14 KO 235070 13 54
C 14690 23 5 D 26819 59 6 KO 235070 15 29
C 14692 63 13 D 40816 59 8 KO 235070 15 54
C 14695 63 10 G 13827 39 14 KO 235084 17 52
C 14698 63 9 G 49048 27 9 KO 235085 17 51
C 14699 63 11 KO 22014 13 49 KO 235086 17 50
C 14700 63 7 KO 220174 15 49 KO 235117 7 8
C 14703 61 16 KO 220174 53 6 KO 235118 7 7
C 14709 61 17 KO 220297 53 2 13 11
C 14710 61 18 KO 220475 53 10 15 11
C 14712 61 KO 220476 53 11 17 62
C 14715 61 8 KO 230011 7 20 13 45
Cc 14717 61 15 KO 230011 7 43 15 45
C 14722 61 3 KO 230170-S 7 1 13 2
C 14724 61 4 KO 230170-S i 15 2
C 14725 61 14 KO 230170-8 13 1% 6
C 14728 21 22 KO 230170-S 15 17 56
C 14729 45 17 KO 230265-S 7 17 57
C 14730 45 17 KO 230265-S %2 9 2
C 14805 45 18 KO 230265-8 & 9A 9 16
C 14816 a1 2 KO 230265-8 @) 9A 9 16
C 14817 41 1 KO 230675 1 9 16
C 14818 41 8 KO 230722 1 19 13 20
C 14819 41 11 KO 2319 7 5 13 53
C 14820 41 11 KO &s 17 49 15 20
C 14821 41 14 KO 2 51 20 15 53
C 14822 41 KO 17 64 17 5
C 14823 41 35 51 21 17 58
C 14824 41 12 2535 53 5 17 41
C 14825 41 19 32770 i 28 17 45
C 14826 41 24 232770 7 51 9 8
C 14844 33 @@ KO 235003 9 11 9 17
C 14866 65 5N KO 235003 11 11 17 66
C 14867 65 { KO 235004 9 i 7 10
C 14872 63 KO 235007-S 7 17 13 4
C 14900 21 0 KO 235007-S 7 40 17 67
C 14906 13 44 KO 235007-S 13 10 13 42
C 14906 15 44 KO 235007-S 15 10 15 42
C 14916 31 4 KO 235008 7 15 13 29
C 14919 33 49 KO 235008 7 38 13 54
C 14923 39 5 KO 235010 i 19 15 29
C 14942 31 18 KO 235010 7 42 15 54
C 14942 45 23 KO 235011 7 18 11 8
C 14944 31 10 KO 235011 7 41 13 5
C 14944 45 22 KO 235025 13 16 13 55
C 14945 31 9 KO 235025 13 52 KO 235810 15 5
C 14946 31 9 KO 235025 15 16 KO 235810 15 55
C 14947 45 1 KO 235025 15 52 KO 235811 i1 7
C 14948 45 1 KO 235026 13 17 KO 235815 13 31
C 14950 31 19 KO 235026 15 17 KO 235815 15 31
C 14970 63 8 KO 235047 7 9 KO 235818 13 35
C 14975 61 2 KO 235048 7 8 KO 235818 15 35
C 14976 61 3 KO 235048 13 50 KO 235820 15 4



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 235826 i 14 KOA 235828-10 11 18 HARDWARE CODE NUMBERS
KO 235826 7 37 KOA 235845 21 8
KO 235868 11 17 KOA 235865 11 15 11- 412 53 16
KO 235889 11 2 KOA 235866 11 15 11- 512 53 15
KO 235890 11 16 KOA 235867 11 15 13- 514 45 14
KO 235891 11 16 KOA 235952 15 8 13- 612 53 28
KO 235892 11 16 KOA 236205 21 12 18- 614 57 30
KO 235900 17 65 KOA 236293 15 7 13- 650 39 2
KO 235950 13 23 KOA 236303 13 7 13- 652 39 2
KO 235950 15 23 KOB 235949 11 22 15- 48 33 46
KO 235951 17 11 KOX 25-55 17 63 15- 420 17 42
KO 235954 13 38 KOX 25-67 17 47 15- 816 21 17
KO 235954 15 38 KOX 25-88 9 25 15- 816 45 20
KO 235955 17 4 KOX 25-88 11 25 15- 836 21 16
KO 236387 19 3 KOX 119-14 9 26 15- 852 21 16
KO 236611 9 13 KOX 119-14 11 26 95 104 7 1
KO 236611 11 13 KOX 119-14 13 37 5- 104 17 44
KO 240013 7 21 KOX 119-14 15 37 105 a9 17
KO 240013 7 44 KOX 271-30 9 24 4 2 105 35 35
KO 270889 13 3 KOX 271-30 i1 24 _ 105 45 16
KO 270889 15 3 KOX 271-30 13 Q» 25 106 57 32
KO 271077 13 1 KOX 271-39 13 6 25- 118 29 15
KO 271077 15 1 KOX 271-30 25- 118 29 15
KO 275066 7 26 KOX 271-30 1 48 25- 1510 27 3
KO 275066 7 49 KOX 286-15 3 41- 18 13 13
KO 275067 7 26 23 41- 18 15 13
KO 275067 7 49 12 61- 510 5 3
KO 275143 7 4 12 71- 410 21 9
KO 275144 7 11 60 73- 528 35 33
KO 275144 13 51 19 74- 610 49 25
KO 275144 15 51 19 83- 55 39 19
KO 275182 53 13 27 92- 4 7 2
KO 275220 7 3 47 92- 4 33 45
KO 275341 5 3 27 92- 5 27 16
KO 275341 13 58 41 92- 5 35 34
KO 275341 15 5 12 92- 5 45 15
KO 275341 21 @ﬁ 1 92- 6 9 12
KO 275690 17 M 20007 51 16 92. 6 11 12
KOA 536 5 @ M 20164 51 12 92- 6 39 3
KOA 231533 % 1 o 4466-AB 33 15 92- 6 53 29
KOA 235095 18 o) 5904-AB 27 13 92- 6 57 31
KOA 235100 1 R 15077 49 19 92- 8 21 18
KOA 235139 10 R 15079 49 13 92- 8 45 19
KOA 235139-10 9 18 R 15087 49 3 92- 8 55 4
KOA 235256 17 59 R 15090 49 8 111- 1 17 38
KOA 235327 7 22 R 15106 49 1 111- 101 21 13
KOA 235327 7 45 R 16147 49 12 111- 102 53 15
KOA 235569 9 15 R 16148 49 16 111- 108 53 16
KOA 235571 9 15 R 16170 49 30 111- 109 45 11
KOA 235611 9 6 T 25683 57 24 111- 131 27 21
KOA 235616 9 15 T 36441 33 18 111- 340 67 17
KOA 235646 7 25 w 5063-S 9 21 111- 349 21 23
KOA 235646 7 48 W 5063-S 11 21 111- 362 67 3
KOA 235711 9 22 w 5063-S 13 41 111- 362 67 3
KOA 235737 13 8 w 5063-S 15 41 111- 362 67 16
KOA 235743 17 61 w 5063-S 35 6 111- 530 55 2
KOA 235747 13 6 111- 531 55 3
KOA 235747 15 6 111- 532 55 2
KOA 235827 11 8 113- 1 53 25
KOA 235828 11 10 113- 2 17 12




72

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
113- 4 57 14 129- 107 67 9 187- 1251 23 2
113- 6 13 19 129- 122 53 20 192- 17 49 15
113~ 6 15 19 129- 148 27 8 192- 18 17 39
113~ 6 17 3 129- 325 29 16 192- 18 17 54
113- 102 53 31 129- 325 29 17 192- 18 49 28
113- 103 21 7 129- 409 5 2 192- 18 53 4
113- 103 53 11 129- 504 35 20 192- 18 53 23
113- 111 67 18 129- 531 59 13 192- 19 13 18
113- 118 23 7 129- 601 47 14 192- 19 15 18
113- 118 61 10 129- 601 57 13 192- 19 17 2
113- 206 13 14 131- 71 45 12 192- 19 17 9
113- 206 15 14 131- 176 61 11 192- 19 17 13
113- 207 13 33 131- 176 87 19 192- 19 17 46
113- 207 15 33 131- 350 21 14 192- 19 21 5
113- 207 35 2 131- 366 33 35 192- 19 53 26
113- 208 13 192- 19 57 16
113- 208 15 192- 20 21 6
113- 219 47 192- 23 3
113- 219 57 19 27 10
113- 412 65 0 37 7
113- 417 61 20 53 12
113- 417 65 = 21 13 15
113- 421 65 - 21 13 24
113- 423 67 ><>192- 21 13 32
113- 424 47 192- 21 13 39
113- 424 67 192- 21 15 15
113- 425 63 192- 21 15 24
113- 807 67 192- 21 15 32
115- 103 27 192- 21 15 39
115- 108 29 192- 21 17 19
115- 208 47 192- 21 35 3
115- 204 13 192- 21 417 10
115- 204 15 192- 21 57 35
115- 208 17 192- 21 67 4
126- 12 39 192- 21 67 4
126- 111 49 192- 23 29 14
126- 119 47 192~ 23 29 14
126- 119 57 192- 23 47 2
126- 128 33 192- 23 55 3
129- 17 17 192- 23 65 7
129- 18 49 192- 23 67 10
129- 27 53 192- 23 67 12
129- 37 17 192- 25 67 8
129- 101 21 169- 131 53 24 192- 26 49 35
129- 101 27 23 169- 146 59 14 193- 5 53 9
129- 101 45 8 173- 210 53 3 193- 29 35 22
129- 101 53 17 173- 215 35 19 193- 31 35 5
129- 101 57 15 173- 224 53 8 193- 57 27 22
129- 102 23 4 173- 237 49 27 193- 60 21 10
129- 102 37 8 175- 400 21 4 193- 70 53 19
129- 102 53 14 175- 430 17 68 193- 524 59 6
129- 103 21 25 175- 436 17 10 195- 19 45 7
129- 103 47 13 171- 94 5 n 195- 104 17 18
129- 103 57 36 187- 131 53 4 195- 104 31 20
129- 103 67 5 187- 408 53 7 195- 510 59 5
129- 103 67 5 187- 484 53 18 195- 512 5 8
129- 105 55 4 187- 1036 45 9 195- 515 17 8
129- 105 55 5 187- 1036 57 11 195- 515 17 43
129- 105 65 10 187- 1046 29 . 11 195- 515 21 11
129- 105 67 13 187- 1046 29 12 195- 520 45 6
129- 107 57 29 187- 1047 53 6 195- 520 53




NUMERICAL INDEX

73

PART PAGE REF.  PART PAGE REF.  PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
195- 521 59 4
195- 533 31 6
195- 533 67 11
195- 541 57 28
195- 541 61 7
195- 541 65 3
195- 545 13 36
195- 545 15 36
195- 545 65 11
205- 27 13 30
205- 27 15 30
211- 9 59 9
211- 10 37 4
213- 4 31 21
214- 9 35 32
214- 251 21 4
218- 455 63 3
218- 1057 57 23 g
218- 2007 35 45 %
218- 5006 35 11 Q
218- 5007 35 9 @
218- 5007 35 11
218- 5007 35 37 \ <
218- 5007 57 21
218- 5008 35 13
218- 5062 35 10 %
218- 5062 35 36 &
218- 5064 35 12 @
218- 5065 35 8
218- 5066 35 10
218- 5107 35 44’ o
219- 1 31 4 \
219- 404 27 20
219- 404 29 6
219- 404 29 7 ,@
219- 405 61 @ :»
221- 4 33
221- 12 37 @
221- 412 %
221- 1130 1
221- 1139 8 6
221- 1875 @é} 5
221- 1422 3 2
353- 157 21 20
16905 37 2
40035 9 20
40035 11 20
40035 13 28
40035 15 28



Ken Cook 2500 5-69 W



